
نام دارو ملح شکل دارويي مقدار دارو

Drug Name Salt Dosage Form Strengh

A.C.A TABLET

Acarbose TABLET 100 mg

Acarbose TABLET 50 mg

Acetaminophen INJECTION, SOLUTION 10 mg/ml

Acetaminophen TABLET 325 mg

Acetaminophen SUSPENSION 100 mg/ml

Acetaminophen SOLUTION 100 mg/ml

Acetaminophen SUSPENSION 120 mg/5ml

Acetaminophen SOLUTION 120 mg/5ml

Acetaminophen SUPPOSITORY 125 mg

Acetaminophen SUPPOSITORY 325 mg

Acetaminophen TABLET 325 mg

Acetaminophen TABLET 500 mg

Acetaminophen CAPSULE 325 mg

Acetaminophen CAPSULE 500 mg

Acetaminophen+Caffeine+Ibupr

ofen
CAPSULE

Acetaminophen+Chlorphenirami

ne+Dextrometorphan+Phenyleph

rine

SYRUP

Acetaminophen+Codeine CAPSULE, LIQUID FILLED

Acetaminophen+Codeine CAPSULE, LIQUID FILLED

Acetaminophen+Codeine TABLET

Acetaminophen+Codeine TABLET

Acetaminophen+Diphenhydrami

ne+phenylephrine
SYRUP

Acetaminophen+Guaifensine+ph

enylephrine
SYRUP

Acetazolamide TABLET 250 mg

Acetylcysteine SOLUTION 100 mg/ml

Acetylcysteine TABLET 600 mg

Acetylcysteine INJECTION 100 mg/ml

Acetylcysteine TABLET, EFFERVESCENT 600 mg

Acetylcysteine TABLET, EFFERVESCENT 600 mg

Aciclovir OINTMENT 3%

Aciclovir CREAM 5%

Aciclovir TABLET 200 mg

Aciclovir
INJECTION, POWDER, 

LYOPHILIZED
250 mg



Aciclovir TABLET 400 mg

Aciclovir INJECTION, POWDER 500 mg

Adenosine INJECTION 3 mg/ml

Adult Cold Preparations_1: 

(Decongestant+ Analgesic)
CAPSULE, LIQUID FILLED 

Albendazole TABLET, CHEWABLE 200 mg

Albendazole TABLET, CHEWABLE 400 mg

Albumin (Human)  INJECTION, SOLUTION 25%

Alendronate As Sodium TABLET 70 mg

Alfentanil INJECTION 0.5 mg/ml

Allopurinol TABLET 100 mg

Allopurinol   TABLET 300 mg

Alprazolam TABLET 0.5 mg

Alprazolam TABLET 1 mg

Alteplase INJECTION, POWDER 50 mg

Aluminium+Magnesium SUSPENSION

Aluminium+Magnesium TABLET, CHEWABLE

Aluminium+Magnesium+Simethi

cone   
SUSPENSION

Aluminium+Magnesium+Simethi

cone   
TABLET, CHEWABLE

Amantadine HCl CAPSULE 100 mg



Amikacin As Sulfate INJECTION 100 mg/2ml

Amikacin As Sulfate INJECTION 500 mg/2ml

Aminoacid INJECTION, SOLUTION 5%

Aminophylline INJECTION 250 mg/10ml

Amiodarone HCl TABLET 200 mg

Amiodarone HCl INJECTION 150 mg/3ml

Amitriptyline HCl TABLET 10 mg

Amitriptyline HCl TABLET 25 mg

Amlodipine As Besylate TABLET 5 mg

Amlodipine+Valsartan TABLET

Amoxicillin POWDER, FOR SUSPENSION 200 mg/5ml

Amoxicillin POWDER, FOR SUSPENSION 250 mg

Amoxicillin CAPSULE 250 mg

Amoxicillin CAPSULE 500 mg

Ampicillin As Sodium INJECTION, POWDER 1 g

Ampicillin As Sodium INJECTION, POWDER 500 mg

Ampicillin CAPSULE 500 mg

Ampicillin+Sulbactam INJECTION, POWDER 1.5 g

Amphotericin-B INJECTION, POWDER, 

LYOPHILIZED

50 mg

Anaheal CAPSULE

Anaheal PLUS CAPSULE

Anti-D Immunoglobulin INJECTION 300 mcg

Antihemorrhoid   OINTMENT

Antihemorrhoid   SUPPOSITORY

Antihistamine Decongestant TABLET



Aprotinin INJECTION 10,000 KIU/ml

Aripiprazole TABLET 10 mg

Aripiprazole TABLET 15 mg

Aripiprazole TABLET 5 mg

Artificial Tears SOLUTION

Artificial Tears SOLUTION

Artificial Tears SOLUTION

Artificial Tears   SOLUTION

ASA (Acetylsalicylic Acid) TABLET 80 mg

ASA (Acetylsalicylic Acid) TABLET 100 mg

ASA (Acetylsalicylic Acid) TABLET 325 mg

Asmavit Suspansion

Atenolol TABLET 100 mg

Atenolol TABLET 50 mg

Atomoxetine HCl CAPSULE 10 mg

Atorvastatin As Calcium TABLET 10 mg

Atorvastatin As Calcium TABLET 20 mg

Atorvastatin As Calcium TABLET 40 mg

Atorvastatin As Calcium TABLET 80 mg

Atracurium Besylate INJECTION 10 mg/ml

Atropine Sulfate SOLUTION/ DROPS 0.50%

Atropine Sulfate SOLUTION/ DROPS 1%

Atropine Sulfate INJECTION 0.5 mg/ml

Azathioprine TABLET 50 mg

Azelastine As HCl SPRAY 125 mcg/Puff

Azithromycin POWDER, FOR SUSPENSION 100 mg/5ml

Azithromycin POWDER, FOR SUSPENSION 200 mg/5ml

Azithromycin CAPSULE 250 mg

Azithromycin TABLET 250 mg

Azithromycin CAPSULE 500 mg

Azithromycin TABLET 500 mg

Baclofen TABLET 10 mg

Baclofen TABLET 25 mg

Barium Sulfate POWDER, FOR SUSPENSION 135 g



Beclomethasone Dipropionate AEROSOL 100 mcg/dose

Beclomethasone Dipropionate AEROSOL 250 mcg/dose

Beclomethasone Dipropionate INHALER 50 mcg/dose

Beclomethasone Dipropionate INHALER 50 mcg/dose

Beclomethasone+ Formoterol AEROSOL, METERED

Belladonna Pb   ELIXIR

Belladonna Pb   SOLUTION

Belladonna Pb   TABLET

Benzoyl Peroxide LOTION 5%

Benzoyl Peroxide GEL 5%

Benzoyl Peroxide LOTION 10%

Benzoyl Peroxide GEL 10%

Benzydamine HCl MOUTHWASH 0.15%

Beractant INJECTION, SUSPENSION 25 mg/ ml

Betacarotene CAPSULE 25 mg

Betacarotene CAPSULE 30 mg

Betahistine Dihydrochloride TABLET 8 mg

Betamethasone   As Valerate CREAM 0.1%

Betamethasone   As Valerate LOTION 0.1%

Betamethasone   As Valerate OINTMENT 0.1%

Betamethasone   
As Disodium 

Phosphate
SOLUTION/ DROPS 0.1%

Betamethasone   
As Disodium 

Phosphate
OINTMENT 0.1%

Betamethasone   TABLET 0.5 mg

Betamethasone   
As Disodium 

Phosphate
INJECTION 4 mg/ml

Betamethasone   
INJECTION, SUSPENSION, 

EXTENDED RELEASE

Betaxolol As HCl SOLUTION/ DROPS 0.50%

Bethanechol Chloride TABLET 10 mg

Bethanechol Chloride TABLET 25 mg

Bicarbonate Concentrate POWDER 500 mg

Bicarbonate Concentrate POWDER 650 mg

Bicarbonate Concentrate POWDER 750 mg



Biotin TABLET 5 mg

Biperiden HCl TABLET 2 mg

Biperiden Lactate INJECTION 5 mg/ml

Bisacodyl SUPPOSITORY 10 mg

Bisacodyl TABLET, DELAYED RELEASE 5 mg

Bisacodyl SUPPOSITORY 5 mg

Bismuth Subcitrate TABLET 120 mg

Bisoprolol Fumarate TABLET 2.5 mg

Bisoprolol Fumarate TABLET 5 mg

Bisoprolol Fumarate TABLET 10 mg

Botulinum A Toxin   INJECTION

Brimonidine Tartrate SOLUTION/ DROPS 0.2%

Brinzolamide SUSPENSION/ DROPS 1%

Brinzolamide+Timolol SUSPENSION/ DROPS

Bromhexine HCl INJECTION 2 mg/ml

Bromhexine HCl ELIXIR 4 mg/5ml

Bromhexine HCl TABLET 8 mg

Bromocriptine As Mesylate TABLET 2.5 mg

Budesonide+Formoterol INHALER

Budesonide+Formoterol INHALER

Bupivacaine HCl INJECTION 0.25%

Bupivacaine HCl INJECTION 0.50%

Bupivacaine HCl INJECTION 0.5%, 4ml

Bupropion HCl TABLET 100 mg

Bupropion HCl TABLET, EXTENDED RELEASE 150 mg

Bupropion HCl TABLET 75 mg

Burn Ointment   OINTMENT

Buspirone HCl TABLET 10 mg

Buspirone HCl TABLET 5 mg

Cabergoline TABLET 0.5 mg

Cabergoline TABLET 0.5 mg

Cabergoline TABLET 1 mg

Caffeine As Citrate                                                    INJECTION, SOLUTION 10mg/ml

Calamine CREAM 8%

Calamine LOTION 8%

Calcipotriol OINTMENT 50 mcg/g



Calcitonin INJECTION 100 IU/ml

Calcitonin INJECTION 50 IU/ml

Calcitonin, Salmon SPRAY 100 IU/dose

Calcitonin, Salmon SPRAY 200 IU/dose

Calcitriol CAPSULE 0.25 mcg

Calcium Carbonate Tablet 500 mg

Calcium Carbonate + Vit D Tablet

Calcium Gluconate INJECTION 10%

Captopril TABLET 25 mg

Captopril TABLET 50 mg

Carbamazepine SYRUP 100 mg/5ml

Carbamazepine TABLET 200 mg

Carbamazepine TABLET, EXTENDED RELEASE 200 mg

Carbamazepine TABLET, EXTENDED RELEASE 400 mg

Carboprost As Tromethamine INJECTION 250 mcg/ml

Carvedilol TABLET 12.5 mg

Carvedilol TABLET 25 mg

Carvedilol TABLET 6.25 mg

Caspofungin As Acetate INJECTION, POWDER 50 mg

Caspofungin As Acetate INJECTION, POWDER 70 mg

Cephalexin POWDER, FOR SUSPENSION 125 mg/5ml

Cephalexin CAPSULE 250 mg

Cephalexin POWDER, FOR SUSPENSION 250 mg/5ml

Cephalexin CAPSULE 500 mg

Cefazolin As Sodium INJECTION, POWDER 1 g

Cefazolin As Sodium INJECTION, POWDER 500 mg

Cefepime As HCl or DiHCl INJECTION, POWDER 1 g

Cefepime As HCl or DiHCl INJECTION, POWDER 2 g

Cefepime As HCl or DiHCl INJECTION, POWDER 500mg

Cefixime POWDER, FOR SUSPENSION 100 mg

Cefixime POWDER, FOR SUSPENSION 200 mg

Cefixime TABLET 200 mg

Cefixime TABLET 400 mg

Cefotaxime As Sodium INJECTION, POWDER 1 g

Cefotaxime As Sodium INJECTION, POWDER 1 g

Ceftazidime As Pentahydrate INJECTION, POWDER 1 g

Ceftazidime As Pentahydrate INJECTION, POWDER 2 g

Ceftazidime As Pentahydrate INJECTION, POWDER 500 mg

Ceftizoxime As Sodium INJECTION, POWDER 1 g

Ceftriaxone As Sodium INJECTION, POWDER 500 mg

Ceftriaxone As Sodium INJECTION, POWDER 1 g

Celecoxib CAPSULE 100 mg



Celecoxib CAPSULE 200 mg

Cetirizine HCl TABLET 10 mg

Cetirizine HCl SYRUP 5mg/5ml

Cetrorelix As Acetate INJECTION, POWDER 250 mcg

Charcoal Activated TABLET 250 mg

Chloral Hydrate SOLUTION 250 mg/5ml

Chloramphenicol SOLUTION/ DROPS 0.50%

Chlordiazepoxide TABLET 10 mg

Chlordiazepoxide TABLET 5 mg

Chlorhexidine Gluconate SOLUTION 4%

Chlorpheniramine Maleate INJECTION 10 mg/ml

Chlorpheniramine Maleate SYRUP 2 mg/5ml

Chlorpheniramine Maleate TABLET 4 mg

Chlorpromazine HCl TABLET 100 mg

Chlorpromazine HCl TABLET 25 mg

Chlorpromazine HCl INJECTION 25 mg/ml

Cholestyramine POWDER, FOR SUSPENSION 4 g

Chorionic Gonadotrophin 

(Human)
INJECTION, POWDER 5000 U

Cimetidine As HCl INJECTION 100 mg/ml

Cimetidine As HCl TABLET 200 mg

Cinacalcet As HCl TABLET 30 mg

Cinnarizine TABLET 25 mg

Cinnarizine TABLET 75 mg

Ciprofloxacin As HCl SOLUTION/ DROPS 0.30%

Ciprofloxacin As Lacate INJECTION, SOLUTION 2 mg/ml

Ciprofloxacin As HCl TABLET 250 mg

Ciprofloxacin As HCl TABLET 500 mg

Cisatracurium As Besylate INJECTION 10 mg/5 ml

Citalopram As HCl TABLET 20 mg

Citalopram As HCl TABLET 40 mg

Citicoline As Sodium INJECTION 125 mg/ml

Clarithromycin POWDER, FOR SUSPENSION 125 mg/5ml

Clarithromycin POWDER, FOR SUSPENSION 250 mg/5ml

Clarithromycin TABLET 500 mg

Clemastine As Fumarate INJECTION 1 mg/ml

Clemastine As Fumarate TABLET 1mg

Clidinium - Chordiazepoxide TABLET

Clindamycin As HCl CREAM 2%

Clindamycin As HCl CAPSULE 150 mg

Clindamycin As Phosphate INJECTION 150 mg/ml

Clindamycin As HCl CAPSULE 300 mg

Clindamycin    As Phosphate GEL 1%

Clindamycin    As Phosphate SOLUTION 10 mg/ml

Clindamycin    As Phosphate SUPPOSITORY 100 mg



Clindamycin+Clotrimazole  CREAM

Clobetasol Propionate CREAM 0.05%

Clobetasol Propionate LOTION 0.05%

Clobetasol Propionate OINTMENT 0.05%

Clofibrate CAPSULE 500 mg

Clomiphene Citrate TABLET 50 mg

Clomipramine HCl TABLET 10 mg

Clomipramine HCl TABLET 25 mg

Clomipramine HCl TABLET 50 mg

Clonazepam TABLET 1 mg

Clonazepam TABLET 2 mg

Clonidine HCl TABLET 0.2 mg

Clopidogrel  as Bisulfate TABLET 75 mg

Clotrimazole CREAM 1%

Clotrimazole SOLUTION 1%

Clotrimazole CREAM 1%

Clotrimazole CREAM 2%

Clotrimazole SUPPOSITORY 100 mg

Cloxacillin As Sodium CAPSULE 500 mg

Cloxacillin As Sodium INJECTION, POWDER 500 mg

Clozapine TABLET 100 mg

Clozapine TABLET 25 mg

Co-amoxiclav POWDER, FOR SUSPENSION

Co-amoxiclav POWDER, FOR SUSPENSION

Co-amoxiclav POWDER, FOR SUSPENSION

Co-amoxiclav POWDER, FOR SUSPENSION

Co-amoxiclav POWDER, FOR SUSPENSION

Co-amoxiclav POWDER, FOR SUSPENSION

Co-amoxiclav POWDER, FOR SUSPENSION

Co-amoxiclav
INJECTION, POWDER, FOR 

SOLUTION

Co-amoxiclav TABLET

Co-amoxiclav TABLET



Colchicine TABLET 1 mg

Colistimethate Sodium INJECTION, POWDER 1,000,000 U

Conjugated Estrogens TABLET 0.625 mg

Conjugated Estrogens CREAM 0.625 mg/g

Conjugated Estrogens TABLET 1.25 mg

Conjugated Estrogens INJECTION 25 mg/5 ml

Contraceptive HD   TABLET

Contraceptive LD  TABLET

Co-trimoxazole INJECTION, SOLUTION

Co-trimoxazole SUSPENSION

Co-trimoxazole TABLET

Co-trimoxazole TABLET

Cromolyn Sodium INHALER 1 mg/dose

Cromolyn Sodium NEBULISATION 10 mg/ml

Cromolyn Sodium INHALER 20 mg/capsule

Cromolyn Sodium SOLUTION 20 mg/ml

Cromolyn Sodium SPRAY 20 mg/ml

Cyproheptadine HCl SOLUTION 2 mg/5 ml

Cyproheptadine HCl TABLET 4 mg

Cyproterone Acetate TABLET 100 mg

Cyproterone Acetate TABLET 50 mg

Cyproterone Compound   TABLET

Dabigatran Etexilate As Mesylate CAPSULE 110 mg

Dabigatran Etexilate As Mesylate CAPSULE 150 mg

Desipramine HCl TABLET 25 mg

Desmopressin As Acetate SPRAY 10 mcg/dose

Desmopressin As Acetate INJECTION 4 mcg/ml



Dexamethasone
As Disodium 

Phosphate
SOLUTION/ DROPS 0.10%

Dexamethasone
As Disodium 

Phosphate
INJECTION 4 mg/ml

Dexamethasone   TABLET 0.5 mg

Dexpanthenol CREAM 5%

Dextromethorphan HBr CAPSULE, LIQUID FILLED 15 mg

Dextromethorphan HBr SYRUP 15 mg/5ml

Dextromethorphan HBr SOLUTION/ DROPS 4 mg/ml

Dextromethorphan+Pseudoephe

drine
SYRUP

Dextrose   INJECTION, SOLUTION 10%, 500ml

Dextrose   INJECTION, SOLUTION 20% , 50ml

Dextrose  INJECTION, SOLUTION 5%, 1lit

Dextrose   INJECTION, SOLUTION 5%, 500ml

Dextrose   
INJECTION, SOLUTION, 

CONCENTRATE
50%, 50ml

Dextrose/ NaCl   INJECTION, SOLUTION 3.33/0.3%, 1000ml

Dextrose/ NaCl   INJECTION, SOLUTION 3.33/0.3%, 500ml

Dextrose/ NaCl   INJECTION, SOLUTION 5/0.45%, 1000ml

Dextrose/ NaCl   INJECTION, SOLUTION 5/0.45%, 500ml

Dextrose/ NaCl   INJECTION, SOLUTION 5/0.9%, 1000ml

Dextrose/ NaCl   l INJECTION, SOLUTION 5/0.9%, 250m

Dextrose/ NaCl   INJECTION, SOLUTION 5/0.9%, 500ml

Dextrose/ NaCl   INJECTION, SOLUTION 5/0.9%, 500ml



Diazepam ENEMA 10 mg

Diazepam SUPPOSITORY 10 mg

Diazepam TABLET 10 mg

Diazepam TABLET 2 mg

Diazepam ENEMA 5 mg

Diazepam SUPPOSITORY 5 mg

Diazepam TABLET 5 mg

Diazepam INJECTION 5 mg/ml

Diclofenac Sodium SOLUTION/ DROPS 0.10%

Diclofenac Diethylammonium GEL 1%

Diclofenac Sodium
CAPSULE, EXTENDED RELEASE, 

PELLETS
100 mg

Diclofenac Sodium TABLET, EXTENDED RELEASE 100 mg

Diclofenac Sodium SUPPOSITORY 100 mg

Diclofenac Sodium INJECTION 25 mg/ml

Diclofenac Potassium TABLET 50 mg

Diclofenac Sodium SUPPOSITORY 50 mg

Diclofenac Sodium TABLET, DELAYED RELEASE 50 mg

Diclofenac Sodium TABLET, EXTENDED  RELEASE 75 mg

Dicyclomine HCl ELIXIR 10  mg/5ml

Dicyclomine HCl TABLET 10 mg

Dicyclomine HCl INJECTION 10 mg/ml

Digestive   TABLET, DELAYED RELEASE

Digoxin ELIXIR 0.05 mg/ml

Digoxin TABLET 0.25 mg

Digoxin INJECTION 0.25 mg/ml

Dihydroergotamine Mesylate TABLET 1.5 mg

Dihydroergotamine Mesylate TABLET 2.5 mg

Diltiazem HCl GEL 2%

Diltiazem HCl TABLET, EXTENDED RELEASE 120 mg

Diltiazem HCl TABLET 60 mg

Dimenhydrinate TABLET 50 mg

Dimethicone SOLUTION

Diphenhydramine HCl SOLUTION 12.5 mg/5ml

Diphenhydramine+Ammonium 

chloride
SYRUP

Diphenoxylate   HCl TABLET 2.5 mg

Dipyridamole TABLET 25 mg

Dipyridamole INJECTION 5 mg/ml

Dipyridamole TABLET 75 mg



Dobutamine
INJECTION, POWDER, 

LYOPHILIZED
250 mg

Domperidone As Maleate TABLET 10 mg

Domperidone SUSPENSION 1mg/ml

Donepezil HCl TABLET 10 mg

Donepezil HCl TABLET 5 mg

Dopamine HCl INJECTION 40 mg/ml

Dorzolamide As HCl SOLUTION/ DROPS 2%

Dorzolamide+Timolol SOLUTION/ DROPS

Doxepin As HCl CAPSULE 10 mg

Doxepin As HCl CAPSULE 25 mg

Doxycycline As Monohydrate CAPSULE 100 mg

Duloxetine As HCl CAPSULE, DELAYED RELEASE 20 mg

Duloxetine As HCl CAPSULE, DELAYED RELEASE 30 mg

Duloxetine As HCl CAPSULE, DELAYED RELEASE 60 mg

Dydrogesterone TABLET 10 mg

Enalapril TABLET 20 mg

Enalapril TABLET 5 mg

Enoxaparin Sodium INJECTION 2000 IU

Enoxaparin Sodium INJECTION 4000 IU

Ephedrine HCl INJECTION 50 mg/ml

Ephedrine Sulfate INJECTION 50 mg/ml

Epinephrine As HCl INJECTION 0.1mg/ml

Epinephrine
As Acid Tartrate 

or As HCl
INJECTION 1 mg/ml

Eplerenone TABLET 25 mg

Eplerenone TABLET 50 mg

Epoetin INJECTION 10000 U/ ml

Epoetin INJECTION 2000 U/ ml

Epoetin INJECTION 4000 U/ ml

Eptifibatide INJECTION 0. 75mg/ ml

Eptifibatide INJECTION 2mg/ ml

Ergotamine+Caffeine TABLET

Erythromycin GEL 2%

Erythromycin SOLUTION 2%

Erythromycin SOLUTION 4%

Erythromycin As Ethylsuccinate POWDER, FOR SUSPENSION 200 mg/5ml

Erythromycin As Ethylsuccinate TABLET 400 mg

Escitalopram As Oxalate TABLET 10 mg

Esmolol HCl INJECTION 250 mg/ml

Esomeprazole CAPSULE, DELAYED RELEASE 20 mg

Esomeprazole TABLET, DELAYED RELEASE 20 mg

Esomeprazole CAPSULE, DELAYED RELEASE 40 mg

Esomeprazole TABLET, DELAYED RELEASE 40 mg

Estradiol Valerate TABLET 1 mg



Estradiol Valerate INJECTION 10 mg/ml

Estradiol Valerate TABLET 2 mg

Ethinylestradiol TABLET 0.5 mg

Etomidate INJECTION 2 mg/ml

Expectorant   SYRUP

Expectorant+Codeine    SYRUP

Ezetimibe TABLET 10 mg

Famotidine TABLET 20 mg

Famotidine INJECTION , SOLUTION 20 mg/50ml

Famotidine TABLET 40 mg

Fenofibrate CAPSULE 100 mg

Fenofibrate CAPSULE 200 mg

Fentanyl As Citrate INJECTION 50 mcg/ml

Ferrous sulfate SYRUP 200mg/5ml

Ferrous-glycine-sulfate CAPSULE, DELAYED RELEASE 567.66 mg

Fexofenadine HCl TABLET 120 mg

Fexofenadine HCl TABLET 180 mg

Fexofenadine HCl TABLET 60 mg

Fibrinolysin+ 

Desoxyribonuclease 
OINTMENT

Filgrastim INJECTION 300 mcg/ml

Finasteride TABLET 1 mg

Finasteride TABLET 5 mg

Flecainide Acetate TABLET 100 mg

Fluconazole CAPSULE 100 mg

Fluconazole TABLET 100mg

Fluconazole CAPSULE 150 mg

Fluconazole TABLET 150 mg

Fluconazole INJECTION 2 mg/ml

Fluconazole TABLET 50 mg

Fluconazole CAPSULE 50 mg

Fludrocortisone Acetate TABLET 0.1 mg



Flumazenil INJECTION 0.1 mg/ml

Fluocinolone Acetonide CREAM 0.03%

Fluocinolone Acetonide OINTMENT 0.03%

Fluorometholone SUSPENSION/ DROPS 0.10%

Fluoxetine As HCl CAPSULE 10 mg

Fluoxetine As HCl CAPSULE 20 mg

Fluoxetine As HCl SYRUP 20 mg/5ml

Fluphenazine As DiHCl TABLET 1 mg

Fluphenazine As DiHCl TABLET 2.5 mg

Fluphenazine Decanoate INJECTION 25 mg/ml

Flurazepam As HCl CAPSULE 15 mg

Fluticasone Propionate INHALER 125 mcg/dose

Fluticasone Propionate INHALER 250 mcg/dose

Fluticasone Propionate INHALER 50 mcg/ dose

Fluticasone Propionate INHALER 50 mcg/dose

Fluvoxamine Maleate TABLET 100 mg

Fluvoxamine Maleate TABLET 50 mg

Folic Acid TABLET 1 mg

Folic Acid TABLET 5 mg

Follitropin Alfa INJECTION 600 IU/ml

Follitropin Alfa INJECTION, POWDER 75 IU

Formoterol Fumarate INHALER 12 mcg/capsule

Fosfomycin As Trometamol GRANULE, FOR SUSPENSION 3 g

Furazolidone SUSPENSION 50 mg/15ml

Furosemide INJECTION, SOLUTION 10 mg/ml

Furosemide TABLET 40 mg

Gabapentin CAPSULE 100 mg

Gabapentin CAPSULE 300 mg

Gadobutrol INJECTION
604.72 mg/ml 

(1mmol/ml)



Gadopentetate Dimeglumine INJECTION 469 mg/ml

Gemfibrozil CAPSULE 300 mg

Gemfibrozil TABLET 450 mg

Gemifloxacin As Mesilate TABLET 320 mg

Gentamicin As Sulfate INJECTION 0.8 mg/ml

Gentamicin As Sulfate INJECTION 10 mg/ml

Gentamicin As Sulfate OINTMENT 3 mg/g

Gentamicin As Sulfate SOLUTION/ DROPS 3 mg/ml

Gentamicin As Sulfate INJECTION 40 mg/ml

Gentian Violet SOLUTION 1%

Glibenclamide TABLET 5 mg

Gliclazide TABLET, EXTENDED RELEASE 30 mg

Gliclazide TABLET, EXTENDED RELEASE 60 mg

Gliclazide TABLET 80 mg

Glucagon As HCl INJECTION, POWDER 1 mg

Glycerin SUPPOSITORY 1 g

Glycerin SUPPOSITORY 2 g

Granisetron As HCl INJECTION, SOLUTION 1 mg/ml

Guaifenesin SYRUP 100 mg/5ml

Haloperidol TABLET 0.5 mg

Haloperidol TABLET 5 mg

Haloperidol As Lacate INJECTION 5 mg/ml

Haloperidol As Decanoate INJECTION 50 mg/ml

Hematinic   CAPSULE

Heparin Sodium INJECTION 5000 U/ml

Homatropine HBr SOLUTION/ DROPS 2%

Hydralazine HCl TABLET 10 mg

Hydralazine HCl INJECTION, POWDER 20 mg

Hydralazine HCl TABLET 25 mg

Hydralazine HCl TABLET 50 mg

Hydrochlorothiazide TABLET 50 mg

Hydrocortisone CREAM 1%

Hydrocortisone Acetate OINTMENT 1%

Hydrocortisone Acetate OINTMENT 1%

Hydrocortisone TABLET 10 mg

Hydrocortisone
As Sodium 

Phosphate
INJECTION, POWDER 100 mg

Hydrocortisone
As Sodium 

succinate
INJECTION, POWDER 100 mg

Hydrocortisone ENEMA 100 mg/60ml

Hydrogen Peroxide Concentrate     BULK 30% w/w

Hydroxychloroquine Sulfate TABLET 200 mg



Hydroxyprogesteron Caproate INJECTION  250 mg/ml

Hydroxyzine HCl TABLET 10 mg

Hydroxyzine HCl SYRUP 10 mg/5ml

Hydroxyzine HCl TABLET 25 mg

Hyoscine-n-butyl Bromide TABLET 10 mg

Hyoscine-n-butyl Bromide INJECTION 20 mg/ml

Ibuprofen GEL 5%

Ibuprofen SUSPENSION 100 mg/5ml

Ibuprofen CAPSULE, LIQUID FILLED 200 mg

Ibuprofen TABLET 200 mg

Ibuprofen CAPSULE, LIQUID FILLED 400 mg

Ibuprofen TABLET 400 mg

Imipenem+Cilastatin INJECTION, POWDER

Imipramine HCl TABLET 10 mg

Imipramine HCl TABLET 25 mg

Imipramine HCl TABLET 50 mg

Imiquimod CREAM 5%

Indometacin SUPPOSITORY 50 mg

Indometacin CAPSULE, EXTENDED RELEASE 75 mg

Influenza Virus   INJECTION

Insulin (Regular) INJECTION 100 IU/ml

Insulin Biphasic Isophane INJECTION 100 IU/ml

Insulin Detemir INJECTION, SOLUTION 100 IU/ml

Insulin Glargine INJECTION 100 IU/ml

Insulin Glargine INJECTION 300 IU/ml

Insulin Isophane INJECTION 100 IU/ml

Iodixanol INJECTION 320 mgI/ml

Iohexol INJECTION 300 mgI/ml

Ipratropium Bromide INHALER 20 mcg/dose

Ipratropium Bromide NEBULISATION 250 mcg/ml

Ipratropium Bromide INHALER 40 mcg/dose

Ipratropium+Fenoterol AEROSOL, METERED

Ipratropium+Salbutamol NEBULISATION

Iron
 ferric 

carboxymaltose
INJECTION 500 mg/10 ml

Iron As Sucrose INJECTION 20 mg/ml

Isoflurane    INHALANT

Isoniazid TABLET 100 mg

Isoniazid TABLET 300 mg

Isosorbide Dinitrate TABLET 10 mg

Isosorbide Dinitrate TABLET, EXTENDED RELEASE 40 mg

Isotretinoin CAPSULE 10 mg

Isoxsuprine HCl TABLET 10 mg

Itraconazole CAPSULE 100 mg



Ketamine As HCl INJECTION 50 mg/ml

Ketoconazole    CREAM 2%

Ketoconazole    SHAMPOO 2%

Ketoconazole    TABLET 200 mg

Ketorolac Trometamol SOLUTION/ DROPS 0.50%

Ketorolac Trometamol INJECTION, SOLUTION 30 mg/ml

Ketotifen As Fumarate SOLUTION/ DROPS 0.03%

Ketotifen As Fumarate TABLET 1 mg

Ketotifen As Fumarate SOLUTION/ DROPS 1 mg/ ml

Ketotifen As Fumarate SYRUP 1 mg/5 ml

Labetalol HCl INJECTION 5 mg/ml

Lactulose SYRUP 10 g/15 ml

Lamivudine TABLET 100 mg

Lamotrigine TABLET 100 mg

Lamotrigine TABLET 25 mg

Lamotrigine TABLET 50 mg

Lansoprazole CAPSULE, DELAYED RELEASE 15 mg

Lansoprazole CAPSULE, DELAYED RELEASE 30 mg

Latanoprost SOLUTION 50 mcg/ml

L-Carnitine TABLET 250 mg

Letrozole TABLET 2.5 mg

Levamisole As HCl TABLET 50 mg

Levetiracetam TABLET 1000 mg

Levetiracetam TABLET 500 mg

Levodopa+Benserazide TABLET

Levodopa+Benserazide TABLET

Levodopa+Carbidopa TABLET

Levodopa+Carbidopa TABLET

Levodopa+Carbidopa TABLET, EXTENDED  RELEASE

Levodopa+Carbidopa TABLET, EXTENDED  RELEASE

Levodopa+Carbidopa Forte TABLET

Levofloxacin Hemihydrate SOLUTION/ DROPS 0.50%

Levofloxacin TABLET 500 mg

Levofloxacin INJECTION , SOLUTION 500 mg/100 ml

Levofloxacin TABLET 750 mg

Levonorgestrel TABLET 750 mcg

Levothyroxine Sodium TABLET 50 mcg

Levothyroxine Sodium TABLET 100 mcg

Lidocaine HCl INJECTION 1%

Lidocaine HCl INJECTION 2%

Lidocaine HCl GEL 2%

Lidocaine HCl INJECTION 5%



Lidocaine SPRAY 10 mg/dose

Lidocaine+Hydrocortisone   OinTMENT

Lidocaine+Prilocaine CREAM

Lindane LOTION 1%

Lindane SHAMPOO 1%

Linezolid POWDER, FOR SUSPENSION 600 mg/300 ml

Linezolid TABLET 600 mg

Liothyronine Sodium TABLET 25 mcg

Lipid Infusion INJECTION, SOLUTION 10%

Lipid Infusion INJECTION, SOLUTION 20%, 250 ml

Liraglutide INJECTION, SOLUTION 6 mg/ml

Lisinopril TABLET 10 mg

Lisinopril TABLET 20 mg

Lisinopril TABLET 5 mg

Lithium Carbonate TABLET 300 mg

Loperamide HCl SOLUTION 1 mg/5ml

Loperamide HCl TABLET 2 mg

Loratadine TABLET 10 mg

Loratadine SYRUP 5 mg/5ml

Lorazepam TABLET 1 mg

Lorazepam TABLET 2 mg

Losartan Potassium TABLET 25 mg

Losartan Potassium TABLET 50 mg

Losartan+Hydrochlorothiazide TABLET

Lovastatin TABLET 20 mg

Mafenide Acetate CREAM 112 mg/g

Magnesium Hydroxide SUSPENSION 8%

Magnesium Oxide  TABLET 400 mg

Magnesium Sulfate INJECTION 10%

Magnesium Sulfate INJECTION 20%

Magnesium Sulfate INJECTION 50%

Mannitol INJECTION, SOLUTION 10%

Mannitol INJECTION, SOLUTION 20%

Maprotiline HCl TABLET 25 mg

Maprotiline HCl TABLET 75 mg

Mebendazole TABLET, CHEWABLE 100 mg

Mebeverine HCl TABLET 135 mg

Mebeverine HCl CAPSULE, EXTENDED RELEASE 200 mg

Medroxyprogesterone Acetate INJECTION 150 mg/ml

Medroxyprogesterone Acetate TABLET 5 mg

Mefenamic Acid CAPSULE 250 mg



Megestrol Acetate TABLET 40 mg

Meglumine Compound SOLUTION 0.76

Meloxicam TABLET 15 mg

Meloxicam TABLET 7.5 mg

Memantine HCl TABLET 10 mg

Memantine HCl TABLET 5 mg

Meropenem As Trihydrate INJECTION, POWDER 1 g

Meropenem As Trihydrate INJECTION, POWDER 500 mg

Mesalazine ENEMA 4 g/100ml

Mesalazine
SUPPOSITORY, EXTENDED 

RELEASE
1000 mg

Mesalazine TABLET, DELAYED RELEASE 400 mg

Mesalazine SUPPOSITORY 500 mg

Mesalazine TABLET, DELAYED RELEASE 500 mg

Mesalazine TABLET, EXTENDED RELEASE 500 mg

Mesalazine CAPSULE, EXTENDED RELEASE 500 mg

Mesalazine TABLET, DELAYED RELEASE 800 mg

Metformin HCl TABLET 1000 mg

Metformin HCl TABLET, EXTENDED RELEASE 1000 mg

Metformin HCl TABLET, EXTENDED RELEASE 500 mg

Metformin HCl TABLET 500 mg

Metformin+Sitagliptin TABLET

Metformin+Sitagliptin TABLET

Methadone HCl INJECTION 10 mg/ml

Methimazole TABLET 5 mg

Methocarbamol INJECTION 100 mg/ml



Methocarbamol TABLET 500 mg

Methotrexate As Sodium TABLET 2.5 mg

Methyl Salicylate OINTMENT 30%

Methyldopa TABLET 250 mg

Methylene Blue INJECTION 10 mg/ml

Methylergonovine Maleate TABLET 0.125 mg

Methylergonovine Maleate INJECTION 0.2 mg/ml

Methylprednisolone
As Sodium 

Succinate
INJECTION, POWDER 1000 mg

Methylprednisolone
As Sodium 

Succinate
INJECTION, POWDER 40 mg

Methylprednisolone Acetate INJECTION 40 mg/ml

Methylprednisolone
As Sodium 

succinate
INJECTION, POWDER 500 mg

Methyltestosterone TABLET 25 mg

Metoclopramide HCl CAPSULE, LIQUID FILLED 10 mg

Metoclopramide HCl TABLET 10 mg

Metoclopramide HCl SOLUTION/ DROPS 4 mg/ml, 15ml

Metoclopramide HCl INJECTION 5 mg/ml

Metoprolol Tartrate TABLET 100 mg

Metoprolol Succinate TABLET, EXTENDED RELEASE 23.75 mg

Metoprolol Succinate TABLET, EXTENDED RELEASE 47.5 mg

Metoprolol Tartrate TABLET 50 mg

Metoprolol Succinate TABLET, EXTENDED RELEASE 95 mg

Metronidazole GEL 0.75%

Metronidazole GEL 0.75%

Metronidazole As Benzoate SUSPENSION 125 mg/5ml

Metronidazole TABLET 250 mg

Metronidazole INJECTION, SOLUTION 5 mg/ml

Metronidazole SUPPOSITORY 500 mg

Metronidazole TABLET 500 mg

Miconazole Nitrate CREAM 2%

Miconazole Nitrate CREAM 2%

Miconazole Nitrate SUPPOSITORY 100 mg



Midazolam As HCl INJECTION 1 mg/ml

Midazolam As HCl INJECTION 5 mg/ml

Midodrine HCl TABLET 2. 5 mg

Milrinone As Lactate INJECTION, SOLUTION 1 mg/ml

Minoxidil    AEROSOL ,FOAM 2%

Minoxidil    AEROSOL, FOAM 5%

Misoprostol TABLET 200 mcg

Mometasone Furoate SPRAY, SUSPENSION 0.05%

Mometasone Furoate OINTMENT  0. 1%

Mometasone Furoate CREAM  0. 1%

Montelukast As Sodium TABLET 10 mg

Montelukast As Sodium         GRANULE 4 mg



Montelukast As Sodium TABLET, CHEWABLE 5 mg

Morphine HCl INJECTION 10 mg/ml

Multivitamin Pediatric   INJECTION

Multivitamin Therapeutic   CAPSULE

Mupirocin As Calcium OINTMENT 2%

Mupirocin OINTMENT 2%

Nalidixic Acid TABLET 500 mg

Nalidixic Acid SUSPENSION 60 mg/ml

Naloxone HCl INJECTION 0.4 mg/ml

Nandrolone Decanoate INJECTION 25 mg/ml

Nandrolone Phenpropionate INJECTION 25 mg/ml

Naphazoline HCl SOLUTION/ DROPS 0.05%

Naphazoline HCl SOLUTION/ DROPS 0.1%

Naphazoline+Antazoline SOLUTION/ DROPS

Naproxen CAPSULE, LIQUID FILLED 200 mg

Naproxen TABLET 250 mg

Naproxen SUPPOSITORY 500 mg

Naproxen TABLET, DELAYED RELEASE 500 mg

Neostigmine Methylsulfate INJECTION 0.5 mg/ml

Neostigmine Methylsulfate INJECTION 2.5 mg/ml

Nicorandil TABLET 10 mg

Nicorandil TABLET 20 mg

Nicotinic Acid TABLET 100 mg

Nicotinic Acid TABLET 25 mg

Nicotinic Acid TABLET 500 mg

Nifedipine CAPSULE 10 mg

Nifedipine TABLET 10 mg

Nimodipine INJECTION, SOLUTION 0.2 mg/ml

Nimodipine TABLET 30 mg

Nitrazepam TABLET 5 mg

Nitrofurantoin TABLET 100 mg

Nitrofurantoin SUSPENSION 25 mg/5ml

Nitrofurazone CREAM 0.20%

Nitroglycerin OINTMENT 2%

Nitroglycerin TABLET, EXTENDED RELEASE 2.6 mg



Nitroglycerin INJECTION 5 mg/ml

Nitroglycerin TABLET, EXTENDED RELEASE 6.4 mg

Nitroprusside Sodium INJECTION, POWDER 50 mg

Norepinephrine As Bitartrate INJECTION 0.10%

Nortriptyline As HCl TABLET 10 mg

Nortriptyline As HCl TABLET 25 mg

Nystatin TABLET 100,000 U

Nystatin OINTMENT 100,000 U/g

Nystatin POWDER, FOR SUSPENSION 100,000 U/ml

Octreotide  As Acetate INJECTION 100 mcg/ml

Ofloxacin TABLET 300 mg

Ofloxacin SOLUTION/ DROPS 3mg/ml

Olanzapine TABLET 15 mg

Olanzapine TABLET 5 mg

Olopatadine As HCl SOLUTION/ DROPS 5 mg/ 5 ml

Omeprazole
CAPSULE, DELAYED RELEASE 

PELLETS
20 mg

Ondansetron As HCl TABLET 4 mg

Ondansetron As HCl INJECTION 4 mg/2ml

Orlistat CAPSULE 120 mg

Oseltamivir As phosphate CAPSULE 75 mg

Oxazepam TABLET 10 mg

Oxybutynin HCl TABLET 5 mg

Oxycodone HCl TABLET 15 mg

Oxycodone HCl TABLET 5 mg

Oxymetazoline HCl SPRAY 0.05%

Oxymetazoline HCl SPRAY 0.10%

Oxymetholone TABLET 50 mg



Oxytocin INJECTION 10 U/ml

Oxytocin INJECTION 5 U/ml

Pancreatin   TABLET, DELAYED RELEASE

Pancuronium Bromide INJECTION 2 mg/ml

Pantoprazole
As Sodium 

sesquihydrate
CAPSULE, DELAYED RELEASE 15 mg

Pantoprazole
As Sodium 

sesquihydrate
TABLET, DELAYED RELEASE 20 mg

Pantoprazole
As Sodium 

sesquihydrate
CAPSULE, DELAYED RELEASE 20 mg

Pantoprazole As Sodium
INJECTION, POWDER, 

LYOPHILIZED
40 mg

Pantoprazole
As Sodium 

sesquihydrate
TABLET, DELAYED RELEASE 40 mg

Pantoprazole
As Sodium 

sesquihydrate
CAPSULE, DELAYED RELEASE 40 mg

Papaverine HCl INJECTION 40 mg/ml

Paroxetine As HCl TABLET 20 mg

Pediatric Grippe   SYRUP

Penicillamine TABLET 250 mg

Penicillin G Potassium INJECTION, POWDER 1,000,000 U

Penicillin G Benzathin
INJECTION,POWDER,EXTENDED 

RELEASE
1,200,000 U

Penicillin G Potassium INJECTION, POWDER 5,000,000 U

Penicillin G Sodium INJECTION, POWDER 5,000,000 U

Penicillin G Procaine INJECTION, POWDER 800,000 U

Penicillin V As Potassium POWDER, FOR SOLUTION 125 mg/5ml

Penicillin V As Potassium POWDER, FOR SUSPENSION 250 mg/5ml

Penicillin V As Potassium TABLET 500 mg

Pentoxifylline TABLET, EXTENDED RELEASE 400 mg

Permethrin SHAMPOO 1%

Perphenazine TABLET 2 mg

Perphenazine TABLET 4 mg

Perphenazine TABLET 8 mg

Pethidine HCl INJECTION 100 mg/ml

Pethidine HCl INJECTION 50 mg/ml

Phenazopyridine HCl TABLET 100 mg

Phenobarbital TABLET 100 mg

Phenobarbital Sodium INJECTION 100 mg/ml

Phenobarbital TABLET 15 mg

Phenobarbital TABLET 60 mg

Phenol Glycerin SOLUTION/ DROPS 6.40%

Phenylephrine HCl SPRAY 0.25%

Phenylephrine HCl SOLUTION/ DROPS 0.25%

Phenylephrine HCl SPRAY 0.5%

Phenylephrine HCl SOLUTION/ DROPS 0.5%

Phenylephrine HCl SOLUTION/ DROPS 5%



Phenylephrine+Zinc   SOLUTION/ DROPS

Phenytoin Sodium CREAM 1%

Phenytoin Sodium CAPSULE 100 mg

Phenytoin SUSPENSION 125 mg/5ml

Phenytoin+Phenobarbital TABLET

Pilocarpine HCl SOLUTION/ DROPS 1%

Pilocarpine HCl SOLUTION/ DROPS 2%

Pioglitazone As HCl TABLET 15 mg

Pioglitazone As HCl TABLET 30 mg

Piperacillin+Tazobactam INJECTION, POWDER

Piperacillin+Tazobactam INJECTION, POWDER,

Piperacillin+Tazobactam INJECTION, POWDER

Piracetam LIQUID 33.33%

Piracetam TABLET 800 mg

Pirfenidone TABLET 200 mg

Piroxicam GEL 0.5%

Piroxicam CAPSULE 10 mg

Piroxicam INJECTION 20 mg/ml

Pneumococcal Vaccine    INJECTION

Pneumococcal Vaccine    INJECTION

Poly Ethylene Glycol   POWDER

Polymyxin 

B+Neomycin+Hydrocortison   
SUSPENSION/ DROPS

Potassium Chloride TABLET, EXTENDED RELEASE 600 mg

Potassium Chloride INJECTION

Povidone Iodine SOLUTION 7.50%

Povidone Iodine GEL 10%

Povidone Iodine SOLUTION 10%

Povidone Iodine DOUCHE 10%

Povidone Iodine Alcoholic SOLUTION 10%

Pramipexole TABLET, EXTENDED RELEASE 0. 75 mg

Pramipexole TABLET 0.7 mg

Pramipexole TABLET 0.18 mg

Prazosin As HCl TABLET 1 mg

Prazosin As HCl TABLET 5 mg

Prednisolone Acetate SUSPENSION/ DROPS 1%

Prednisolone TABLET 5 mg



Prednisolone TABLET 50 mg

Pregabalin CAPSULE 100 mg

Pregabalin CAPSULE 150 mg

Pregabalin CAPSULE 50 mg

Pregabalin CAPSULE 75 mg

Primidone SUSPENSION 125 mg/5ml

Primidone TABLET 250 mg

Procainamide HCl INJECTION 100 mg/ml

Procainamide HCl CAPSULE 500 mg

Progesterone    CAPSULE, LIQUID FILLED 100 mg

Progesterone    TABLET 100 mg

Progesterone    CAPSULE, LIQUID FILLED 200 mg

Progesterone    INJECTION 25 mg/ml

Progesterone    SUPPOSITORY 400 mg

Promethazine HCl TABLET 25 mg

Promethazine HCl INJECTION 25 mg/ml

Promethazine As HCl SYRUP 5 mg/5ml

Propofol INJECTION, SOLUTION 10 mg/ml

Propofol INJECTION, SOLUTION 20 mg/ml

Propofol INJECTION, SOLUTION 5 mg/ml

Propranolol HCl INJECTION 1 mg/ml

Propranolol HCl TABLET 10 mg

Propranolol HCl TABLET 20 mg

Propranolol HCl TABLET 40 mg

Propylthiouracil TABLET 50 mg

Protamine Sulfate INJECTION 1000 UAH/ml

Pseudoephedrine HCl SYRUP 30 mg/5ml

Pyridostigmine Bromide TABLET 60 mg

Quetiapine as Fumarate TABLET 100 mg

Quetiapine as Fumarate TABLET 25 mg

Raloxifene HCl TABLET 60 mg

Ranitidine As HCl TABLET 150 mg

Ranitidine As HCl INJECTION 25 mg/ml

Ranitidine As HCl SOLUTION 75mg/5ml

Remifentanil INJECTION, POWDER 2 mg

Repaglinide TABLET 0.5 mg

Repaglinide TABLET 1 mg

Repaglinide TABLET 2 mg

Ringer Lactate  INJECTION, SOLUTION 500 ml

Ringers   INJECTION, SOLUTION 1000 ml

Ringers INJECTION, SOLUTION 250 ml

Ringers INJECTION, SOLUTION 500 ml



Risedronate Sodium TABLET 35 mg

Risperidone TABLET 1 mg

Risperidone TABLET 2 mg

Risperidone TABLET 4 mg

Rivaroxaban TABLET 10 mg

Rivaroxaban TABLET 15 mg

Rivaroxaban TABLET 20 mg

Rivastigmine
As Hydrogen 

Tartrate 
CAPSULE 1.5 mg

Rivastigmine
As Hydrogen 

Tartrate
CAPSULE 3 mg

Rivastigmine
As Hydrogen 

Tartrate 
CAPSULE 4.5 mg

Rizatriptan
As Hydrogen 

Tartrate
TABLET 10 mg

Rosuvastatin As Calcium TABLET 10 mg

Rosuvastatin As Calcium TABLET 20 mg

Rosuvastatin As Calcium TABLET 40 mg

Salbutamol As Sulfate INJECTION 0.5 mg/ml

Salbutamol INHALER 100 mcg/dose

Salbutamol As Sulfate TABLET 2 mg

Salbutamol As Sulfate INHALER 2.5 mg/2.5ml

Salbutamol+Beclomethasone AEROSOL, SPRAY

Salmeterol As Xinafoate INHALER 50 mcg/dose

Salmeterol+Fluticasone AEROSOL, METERED

Salmeterol+Fluticasone AEROSOL, METERED

Salmeterol+Fluticasone DISC

Selegiline HCl TABLET 5 mg

Sertraline As HCl TABLET 100 mg

Sertraline As HCl TABLET 50 mg

Sevelamer TABLET 800 mg

Sevoflurane INHALER 250 mg

Sildenafil As Citrate TABLET 100 mg

Sildenafil As Citrate TABLET 50 mg



Silver Sulfadiazine CREAM 10 mg/g

Simethicone (Dimethicone 

Activated)
TABLET, CHEWABLE 40 mg

Simple Eye Oint OINTMENT

Simvastatin TABLET 10 mg

Simvastatin TABLET 20 mg

Simvastatin TABLET 40 mg

Sitagliptin As Phosphate TABLET 25 mg

Sitagliptin As Phosphate TABLET 50 mg

Sitagliptin As Phosphate TABLET 100 mg

Sitagliptin+Metformin TABLET

Sitagliptin+Metformin TABLET

Sodium Bicarbonate INJECTION 7.5%

Sodium Bicarbonate INJECTION 8.4%

Sodium Chloride  INJECTION, SOLUTION  0.45%, 1000ml

Sodium Chloride   INJECTION, SOLUTION 0.45%, 500ml

Sodium Chloride    SPRAY 0.65%

Sodium Chloride    SOLUTION/ DROPS 0.65%

Sodium Chloride    SPRAY 0.9%

Sodium Chloride   INJECTION, SOLUTION 0.9%,1000ml

Sodium Chloride   INJECTION, SOLUTION 0.9%,100ml

Sodium Chloride INJECTION, SOLUTION 0.9%,10ml

Sodium Chloride  INJECTION, SOLUTION 0.9%, 500ml

Sodium Chloride  INJECTION, SOLUTION 0.9%, 5ml

Sodium Chloride  INJECTION, SOLUTION 0.90%  , 250ml

Sodium Chloride    SOLUTION 0.9%

Sodium Chloride    SOLUTION 0.9%

Sodium Chloride  INJECTION, SOLUTION 5%, 500ml

Sodium Chloride   INJECTION, SOLUTION 5%, 50ml

Sodium Chloride    SOLUTION/ DROPS 5%

Sodium Chloride    OINTMENT 5%

Sodium Chloride    BULK

Sodium Polystyrene Sulfonate POWDER, FOR SUSPENSION 454 g

Solifenacin Succinate TABLET 10 mg

Solifenacin Succinate TABLET 5 mg

Sorbitol POWDER 5 g

Sotalol HCl TABLET 80 mg

Spironolactone TABLET 100 mg

Spironolactone TABLET 25 mg

Streptokinase INJECTION, POWDER 1,500,000 IU

Succinylcholine Chloride INJECTION, POWDER 500 mg

Sucralfate TABLET 1 g



Sufentanil As Citrate INJECTION 5 mcg/ml

Sufentanil As Citrate INJECTION 50 mcg/ml

Sulfacetamide Sodium SOLUTION/ DROPS 10%

Sulfacetamide Sodium SOLUTION/ DROPS 20%

Sulfadiazine TABLET 500 mg

Sulfasalazine TABLET 500 mg

Sumatriptan As Succinate TABLET 50 mg

Sumatriptan As Succinate TABLET 100 mg

Sumatriptan+Naproxen TABLET

Tadalafil TABLET 10 mg

Tadalafil TABLET 20 mg

Tamoxifen As Citrate TABLET 10 mg

Tamoxifen As Citrate TABLET 20 mg

Tamsulosin HCl
CAPSULE, EXTENDED RELEASE, 

PELLETS
0.4 mg

Tamsulosin HCl TABLET, EXTENDED RELEASE 0.4 mg

Teicoplanin INJECTION, POWDER, 200 mg

Teicoplanin INJECTION, POWDER, 400 mg

Terazosin As HCl TABLET 2 mg

Terazosin As HCl TABLET 5 mg

Terbinafine HCl SOLUTION 1%

Terbinafine HCl CREAM 1%

Testosterone Enantate INJECTION 100 mg/ml

Testosterone Enantate INJECTION 250 mg/ml

Tetanus Antitoxin uine   INJECTION

Tetanus Immune globulin INJECTION 250 IU

Tetrabenazine TABLET 25 mg

Tetracaine HCl SOLUTION/ DROPS 0.50%

Tetracaine HCl INJECTION 1%

Tetracosactide Acetate INJECTION, SUSPENSION 1 mg/ml



Tetracycline HCl OINTMENT 1%

Tetracycline HCl OINTMENT 3%

Tetracycline HCl CAPSULE 250 mg

Theophylline TABLET, EXTENDED RELEASE 200 mg

Theophylline TABLET 200 mg

Theophylline+Guaifenesin SOLUTION

Thiopental Sodium INJECTION, POWDER 1 g

Thiopental Sodium INJECTION, POWDER 500 mg

Thioridazine HCl TABLET 10 mg

Thioridazine HCl TABLET 25 mg

Timolol As Maleate SOLUTION 0.50%

Tiotropium As Bromide POWDER, INHALATION 18 mcg/capsule

Tizanidine As HCl TABLET 4 mg

Tolmetin As Sodium TABLET 200 mg

Tolterodine Tartarate TABLET 1 mg

Tolterodine Tartarate TABLET 2 mg

Topiramate TABLET 100 mg

Topiramate TABLET 25 mg

Topiramate TABLET 50 mg

Tramadol HCl TABLET, EXTENDED RELEASE 100 mg

Tramadol HCl TABLET 100 mg

Tramadol HCl CAPSULE 50 mg

Tramadol HCl TABLET 50 mg

Tramadol HCl INJECTION 50 mg/ml

Tranexamic Acid INJECTION 100 mg/ml

Tranexamic Acid CAPSULE 250 mg

Trazodone HCl TABLET 50 mg

Tretinoin    GEL 0.05%

Triamcinolone Acetonide CREAM 0.1%



Triamcinolone Acetonide OINTMENT 0.1%

Triamcinolone Acetonide PASTE 0.1%

Triamcinolone Acetonide INJECTION 40 mg/ml

Triamcinolone NN  OINTMENT

Trifluoperazine    As  DiHCl TABLET 1 mg

Trifluoperazine    As  DiHCl INJECTION 1 mg/ml

Trifluoperazine   As  DiHCl TABLET 10 mg

Trifluoperazine    As  DiHCl TABLET  2 mg

Trifluoperazine   As  DiHCl TABLET  5 mg

Trihexyphenidyl HCl TABLET 2 mg

Trimipramine As Maleate TABLET 100 mg

Triple Sulfa   TABLET

Triple Sulfa   CREAM

Triptorelin As Acetate
INJECTION, POWDER,  EXTENDED 

RELEASE
3.75 mg

Tropicamide SOLUTION/ DROPS 0.50%

Tropicamide SOLUTION/ DROPS 1%

Tuberculin pp   INJECTION

Urofollitropin INJECTION, POWDER 75 IU FSH

Ursodeoxycholic Acid CAPSULE 250 mg

Ursodeoxycholic Acid CAPSULE 300 mg

Valacyclovir As HCl TABLET 500 mg

Valacyclovir As HCl TABLET 1000 mg

Valproate Sodium INJECTION, SOLUTION 100 mg/ml

Valproate Sodium TABLET, DELAYED RELEASE 200 mg

Valproate Sodium SYRUP 200 mg/5ml

Valproate Sodium SYRUP 300 mg/5ml

Valproate Sodium INJECTION, POWDER 400 mg



Valproate Semisodium TABLET, DELAYED RELEASE 500 mg

Valproate Sodium TABLET, EXTENDED RELEASE 500 mg

Valsartan CAPSULE 160 mg

Valsartan TABLET 160 mg

Valsartan CAPSULE 80 mg

Valsartan TABLET 80 mg

Vancomycin As HCl INJECTION, POWDER 500 mg

Vasoperssin INJECTION 20 pressorU/ml

Venlafaxine CAPSULE, EXTENDED RELEASE 37. 5 mg

Venlafaxine TABLET 37. 5 mg

Venlafaxine CAPSULE 37. 5 mg

Venlafaxine TABLET 75 mg

Venlafaxine CAPSULE 75 mg

Venlafaxine CAPSULE, EXTENDED RELEASE 75 mg

Verapamil HCl INJECTION 2.5 mg/ml

Verapamil HCl TABLET 40 mg

Vitamin A CAPSULE 25,000 U

Vitamin A TABLET, CHEWABLE 25,000 U

Vitamin A OINTMENT 250 U/g

Vitamin A CAPSULE 50,000 U

Vitamin A TABLET 50,000 U

Vitamin A INJECTION 50,000 U/ml

Vitamin A+D   OINTMENT

Vitamin B Complex   INJECTION

Vitamin B1 TABLET 100 mg

Vitamin B1 TABLET 300 mg

Vitamin B12 INJECTION 100 mcg/ml

Vitamin B12 INJECTION, SOLUTION 1000 mcg/4ml

Vitamin B12 INJECTION 1000 mcg/ml

Vitamin B6 INJECTION 100 mg/ml

Vitamin B6 TABLET 40 mg

Vitamin C   INJECTION 100 mg/ml

Vitamin D3 INJECTION 300,000 U

Vitamin D3 CAPSULE 50,000 U

Vitamin D3 SOLUTION 25,000 U/ml

Vitamin D3 SOLUTION 50,000 U/ml

Vitamin D3 SOLUTION 100,000 U/ml

Vitamin E INJECTION 100 IU/ml

Vitamin K1 INJECTION 10 mg/ml

Vitamin K1 INJECTION 2 mg/ml

Warfarin  Sodium TABLET 5 mg

Water INJECTION 5 ml

Zinc Oxide OINTMENT 25%

Zoledronic Acid INJECTION, SOLUTION 5 mg/ 100 ml



Zolpidem TABLET 10 mg

Zolpidem TABLET 5 mg



راه مصرف دستو دارو ترکیبات کاربرد بالینی تايید شده

Route of Admin
ATC 

Code
Ingredient

Approved clinical 

indications

ORAL N02BE51
Acetaminophen 162.5mg+caffeine 

32.5mg+ASA 325mg

ORAL A10BF01

ORAL A10BF01

INTRAVENOUS N02BE01

ORAL N02BE01

ORAL N02BE01

ORAL N02BE01

ORAL N02BE01

ORAL N02BE01

RECTAL N02BE01

RECTAL N02BE01

ORAL N02BE01

ORAL N02BE01

ORAL N02BE01

ORAL N02BE01

ORAL N02BE71
Acetaminophen 325mg + Caffeine 40 

mg+ Ibuprofen 200mg

ORAL R05X

(Acetaminophen160 

mg/Chlorpheniramine Maleate 1 

mg/DextrometorphanHBr 5 

mg/Phenylephrine HCl 2.5mg)/5ml

ORAL N02BE71
Acetaminophen 300mg + Codeine 

Phosphate 10mg

ORAL N02BE71
Acetaminophen 300mg + Codeine 

Phosphate 20mg

ORAL N02BE71
Acetaminophen 300mg + Codeine 

Phosphate 10mg

ORAL N02BE71
Acetaminophen 300mg + Codeine 

Phosphate 20mg

ORAL R05X

(Acetaminophen 160 

mg/DiphenhydramineHCl 

12.5mg/phenylephrine HCl 2.5 mg)/5ml

ORAL R05X
Acetaminophen 125/Guaifenesine 

50mg/phenylephrine 2.5/5ml

ORAL S01EC01

RESPIRATORY R05CB01

ORAL R05CB01 Mucolytic

PARENTERAL V03AB23

ORAL R05CB01

ORAL R05CB01

OPHTHALMIC S01AD03

TOPICAL D06BB03

ORAL J05AB01

PARENTERAL J05AB01



ORAL J05AB01

PARENTERAL J05AB01

PARENTERAL C01EB10

ORAL R05X

As  Decongestant: Phenylephrine HCl 

(5mg) or Pseudoephedrine HCl (30mg 

,120mg) ,As Analgesic: Acetaminophen 

( 250,325, 500 mg) or Ibuprofen(200mg) 

or Naproxen sodium( 200mg)

ORAL P02CA03

Treatment of hydatid 

disease (cystic 

echinococcosis due to 

E. granulosus larvae or 

alveolar 

echinococcosis due to 

E. multilocularis 

larvae).

ORAL P02CA03

Treatment of hydatid 

disease (cystic 

echinococcosis due to 

E. granulosus larvae or 

alveolar 

echinococcosis due to 

E. multilocularis 

larvae).
PARENTERAL B05AA01

ORAL M05BA04

PARENTERAL N01AH02 As HCl

ORAL M04AA01

ORAL M04AA01

ORAL N05BA12

ORAL N05BA12

PARENTERAL B01AD02

Acute Ischemic 

Strock Acute 

Myocardial 

Infarction 

ORAL A02AX

(Aluminium hydroxide 

225mg+magnesium hydroxide 

200mg)/5ml Sachet

ORAL A02AX
Aluminium hydroxide 200mg + 

magnesium hydroxide 200mg

ORAL A02AF02

(Aluminium hydroxide 

225mg+magnesium hydroxide 

200mg+simethicone 25mg)/5ml/sachet

ORAL A02AF02

Aluminium hydroxide 

200mg+magnesium hydroxide 

200mg+simethicone 25mg

ORAL N04BB01



PARENTERAL J01GB06

Treatment of 

bronchopulmonary 

Pseudomonas 

aeruginosa infections 

in cystic fibrosis 

patients

PARENTERAL J01GB06

INTRAVENOUS DRIP B05BA01

Isoleucine 2.55 g + Leucine 4.45 g + 

Lysine HCl 3.50 g  + Methionine 1.90 

g + Phenylalanine2.55 g + Threonine 

2.05 g + Tryptophane  0.90 g + Valine 

2.40 g + Arginine 4.60 g + Histidine 

2.60 g + Alanine 6.85 g + Glycine 3.95 

g + Asparagine H2O 1.86 g + Asp

PARENTERAL R03DA05

ORAL C01BD01

PARENTERAL C01BD01

For the acute 

treatment and 

prophylaxis of life-

threatening 

ventricular 

tachycardia or 

ventricular 

fibrillation.

ORAL N06AA09

ORAL N06AA09

ORAL C08CA01

ORAL C09DB01
Amlodipine (As Besilate) 5 mg/ 

Valsartan 80 mg

ORAL J01CA04

ORAL J01CA04

ORAL J01CA04

ORAL J01CA04

PARENTERAL J01CA01

PARENTERAL J01CA01

ORAL J01CA01

PARENTERAL J01CR01 1 g Ampicillin + 0.5 g Sulbactam

PARENTERAL J02AA01

ORAL

ORAL

INTRAMUSCULAR J06BB01

RECTAL N01BB52

(Lidocaine 50mg+hydrocortisone acetate 

2.75mg+aluminium subacetate 

35mg+zinc oxide 180mg)/g

RECTAL N01BB52

Lidocaine 60mg+hydrocortisone acetate 

5mg+aluminium subacetate 50mg+zinc 

oxide 400mg

ORAL R01BA53
Chlorpheniramine 

Maleate4mg/phenylephrine HCL 10mg



PARENTERAL B02AB01

For prophylactic use to 

reduce perioperative 

blood loss and the 

homologous blood 

transfusion 

requirement in patients 

undergoing 

cardiopulmonary 

bypass surgery in the 

course of repeat 

coronary artery bypass 

graft surgery, and in 

selected cases of 

primary c

ORAL N05AX12

ORAL N05AX12

ORAL N05AX12

OPHTHALMIC S01XA20 Hydroxypropylmethyl Cellulose

OPHTHALMIC S01XA20 Polyvinyl Alcohol 

OPHTHALMIC S01XA20 Sodium Hyaluronate

OPHTHALMIC S01XA20 Hypromellose

ORAL N02BA01

ORAL N02BA01

ORAL N02BA01

ORAL
Citrus Bioflavonoids, Antioxidants, 

Vitmains and Minerals.

ORAL C07AB03

ORAL C07AB03

ORAL N06BA09

ORAL C10AA05

ORAL C10AA05

ORAL C10AA05

ORAL C10AA05

PARENTERAL M03AC04

OPHTHALMIC S01FA01

OPHTHALMIC S01FA01

PARENTERAL A03BA01

ORAL L04AX01

NASAL R01AC03

ORAL J01FA10

ORAL J01FA10

ORAL J01FA10

ORAL J01FA10

ORAL J01FA10

ORAL J01FA10

ORAL M03BX01

ORAL M03BX01

ORAL V08BA02



RESPIRATORY R03BA01

RESPIRATORY R03BA01

RESPIRATORY R03BA01

NASAL R01AD01

RESPIRATORY R03AK08

(Beclomethasone Dipropionate 100 

mcg+ Formoterol Fumarate 6 

mcg)/metered dose

ORAL A03CB02

(Atropine Sulfate 19.4mcg+Hyoscine 

HBr 6.5mcg+Hyoscyamine Sulfate 

103.7mcg+Phenobarbital 16.2mg)/5ml

ORAL A03CB02

ORAL A03CB02

Atropine Sulfate 19.4mcg+Hyoscine 

HBr 6.5mcg+Hyoscyamine Sulfate 

103.7mcg+Phenobarbital 16.2mg

TOPICAL D10AE01

TOPICAL D10AE01

TOPICAL D10AE01

TOPICAL D10AE01

IRRIGATION A01AD02

INTRATRACHEAL R07AA

Treatment of full-term 

newborn infants with 

respiratory failure 

caused by meconium 

aspiration syndrome, 

persistent pulmonary 

hypertension of the 

newborn, or 

pneumonia and sepsis.  

 (Survanta)
ORAL A11CA02

ORAL A11CA02

ORAL N07CA01

TOPICAL D07AC01

TOPICAL D07AC01

TOPICAL D07AC01

OPHTHALMIC and OTIC 

and NASAL DROPS
S03

OPHTHALMIC S01BA06

ORAL H02AB01

PARENTERAL H02AB01

PARENTERAL H02AB01

(Betamethasone acetate 

3mg+Betamethasone(as disodium 

phosphate) 3mg)/ml

OPHTHALMIC S01ED02

ORAL N07AB02

ORAL N07AB02

NOT APPLICABLE B05ZA

NOT APPLICABLE B05ZA

NOT APPLICABLE B05ZA



ORAL L01XC07

ORAL N04AA02

PARENTERAL N04AA02

RECTAL A06AB02

ORAL A06AB02

RECTAL A06AB02

ORAL A02BX05

ORAL C07AB07 Hypertension, Angina

ORAL C07AB07 Hypertension, Angina

ORAL C07AB07 Hypertension, Angina

PARENTERAL M03AX01

Treatment of dynamic 

muscle contractures in 

pediatric cerebral 

palsy patients.

Treatment of essential 

blepharospasm.

Treatment of 

spasmodic torticollis 

(cervical dystonia).

OPHTHALMIC S01EA05

Treatment of anterior 

ischemic optic 

neuropathy.

OPHTHALMIC S01EC04

OPHTHALMIC S01ED51
Brinzolamide 10mg/ml + Timolol (as 

maleate) 5mg/ml

PARENTERAL R05CB02

ORAL R05CB02

ORAL R05CB02

ORAL G02CB01

RESPIRATORY R03AK07
(Budesonide 160mcg + Formoterol 

Fumarate 4.5mcg)/dose

RESPIRATORY R03AK07
(Budesonide 320mcg + Formoterol 

Fumarate 9mcg)/dose

PARENTERAL N01BB01

PARENTERAL N01BB01

INTRASPINAL N01BB01

ORAL N06AX12

ORAL N06AX12

ORAL N06AX12

TOPICAL D03AA Cod liver oil 50%+Zinc oxide 30%

ORAL N05BE01

ORAL N05BE01

ORAL G02CB03

ORAL G02CB03

ORAL N04BC06

PARENTERAL N06BC01

TOPICAL D02AB

TOPICAL D02AB

TOPICAL D05AX02



PARENTERAL H05BA03

Treatment of 

symptomatic Paget's 

disease 

PARENTERAL H05BA03

Treatment of 

symptomatic Paget's 

disease 

NASAL H05BA01

Treatment of 

symptomatic Paget's 

disease 

NASAL H05BA01

Treatment of 

symptomatic Paget's 

disease                                           

ORAL A11CC04

ORAL A12AA03

ORAL A12AA03

PARENTERAL A12AA03

ORAL C09AA01

ORAL C09AA01

ORAL N03AF01

ORAL N03AF01

ORAL N03AF01

ORAL N03AF01

PARENTERAL G02AD04

ORAL C07AG02

ORAL C07AG02

ORAL C07AG02

PARENTERAL J02AX04

PARENTERAL J02AX04

ORAL  J01DB01

ORAL  J01DB01

ORAL  J01DB01

ORAL J01DB01

PARENTERAL  J01DB04

PARENTERAL J01DB04

PARENTERAL J01DE01

PARENTERAL J01DE01

PARENTERAL J01DE01

ORAL J01DD08

ORAL J01DD08

ORAL J01DD08

ORAL J01DD08

PARENTERAL J01DD01

PARENTERAL J01DD01

PARENTERAL J01DD02

PARENTERAL J01DD02

PARENTERAL J01DD02

PARENTERAL J01DD07

PARENTERAL J01DD04

PARENTERAL J01DD04

ORAL M01AH01



ORAL M01AH01

ORAL R06AE07

ORAL R06AE07

PARENTERAL H01CC02

ORAL A07BA01

ORAL N05CC01

OPHTHALMIC S01AA01

ORAL N05BA02

ORAL N05BA02

TOPICAL D08AC02

PARENTERAL R06AB04

ORAL R06AB04

ORAL R06AB04

ORAL N05AA01

ORAL N05AA01

INTRAMUSCULAR N05AA01

ORAL C10AC01

PARENTERAL G03GA01

PARENTERAL A02BA01

ORAL A02BA01

ORAL H05BX01

ORAL N07CA02

ORAL N07CA02

OPHTHALMIC S01AE03

INTRAVENOUS DRIP J01MA02

ORAL J01MA02

ORAL J01MA02

PARENTERAL M03AC11

ORAL N06AB04

ORAL N06AB04

PARENTERAL N06BX06

ORAL J01FA09

ORAL J01FA09

ORAL J01FA09

PARENTERAL R06AA04

ORAL R06AA04

ORAL

VAGINAL G01AA10

ORAL J01FF01

PARENTERAL J01FF01

Treatment of 

Pneumocystis carinii 

pneumonia associated 

with AIDS patients.

ORAL J01FF01

TOPICAL D10AF01

TOPICAL D10AF01

VAGINAL G01AA10



VAGINAL G01A
Clindamycin(as Phosphate ) 2% + 

Clotrimazole2%  W/W

TOPICAL D07AD01

TOPICAL D07AD01

TOPICAL D07AD01

ORAL C10AB01

ORAL G03GB02

ORAL N06AA04

ORAL N06AA04

ORAL N06AA04

ORAL N03AE01

ORAL N03AE01

ORAL C02AC01

ORAL B01AC04

TOPICAL D01AC01

TOPICAL D01AC01

VAGINAL G01AF02

VAGINAL G01AF02

VAGINAL G01AF02

ORAL J01CF02

PARENTERAL J01CF02

ORAL N05AH02

ORAL N05AH02

ORAL J01CR02

(Amoxicillin(as trihydrate) 

600mg+Clavulanic acid(as potassium) 

42.9mg)/ 5ml

ORAL J01CR02

(Amoxicillin(as trihydrate) 

125mg+Clavulanic acid(as potassium) 

31.25mg)/5ml

ORAL J01CR02

(Amoxicillin(as trihydrate) 

125mg+Clavulanic acid(as potassium) 

31.25mg)/Sachet

ORAL J01CR02

(Amoxicillin(as trihydrate) 

200mg+Clavulanic acid(as potassium) 

28.5 mg)/5ml

ORAL J01CR02

(Amoxicillin(as trihydrate) 

250mg+Clavulanic acid(as potassium) 

62.5mg)/5ml

ORAL J01CR02

(Amoxicillin(as trihydrate) 

250mg+Clavulanic acid(as potassium) 

62.5mg)/Sachet

ORAL J01CR02

(Amoxicillin(as trihydrate) 

400mg+Clavulanic acid(as potassium) 

57 mg)/5ml

PARENTERAL J01CR02

Amoxicillin(as 

sodium)1000mg+Clavulanic acid(as 

potassium)200mg

ORAL J01CR02

Amoxicillin(as trihydrate) 

250mg+Clavulanic acid(as potassium) 

125mg

ORAL J01CR02

Amoxicillin(as trihydrate) 

500mg+Clavulanic acid(as potassium) 

125mg



ORAL M04AC01

Treatment of familial 

Mediterranean fever

For arresting the 

progression of 

neurologic disability 

caused by chronic 

progressive multiple 

sclerosis.

For the treatment of 

Behcet's Syndrome.

PARENTERAL J01XB01
Antibiotic, 

misellaneous

ORAL G03CA57

VAGINAL G03CA57

ORAL G03CA57

PARENTERAL G03CA57

ORAL G03FA04

Norgestrel (or 1/2 amount of 

levonorgestrel) 0.5mg+Ethinylestradiol 

50mcg

ORAL G03FA04

Norgestrel (or 1/2 amount of 

levonorgestrel) 0.3mg+Ethinylestradiol 

30mcg

INTRAVENOUS DRIP J01EE01
(Sulfamethoxazole 

400mg+Trimethoprim 80mg)/5ml

ORAL J01EE01
(Sulfamethoxazole 

200mg+Trimethoprim 40mg)/5ml

ORAL J01EE01
Sulfamethoxazole 100mg+Trimethoprim 

20mg

ORAL J01EE01
Sulfamethoxazole 400mg+Trimethoprim 

80mg

RESPIRATORY R03BC01

RESPIRATORY R03BC01

RESPIRATORY R03BC01

OPHTHALMIC S01GX01
Treatment of vernal 

keratoconjunctivitis.

NASAL R01AC01

ORAL R06AX02

ORAL R06AX02

ORAL G03HA01

ORAL G03HA01
Treatment of severe 

hirsutism.

ORAL G03HB01
Cyproterone acetate 

2mg+Ethinylestradiol 35mcg

ORAL B01AE07

ORAL B01AE07

ORAL N06AA01

NASAL H01BA02

PARENTERAL H01BA02



OPHTHALMIC & OTIC S03BA01

PARENTERAL H02AB02

ORAL H02AB02

TOPICAL D03AX03

ORAL R05DA09

ORAL R05DA09

ORAL R05DA09

ORAL R05DA20
(Dextromethorphan HBr 

15mg+Pseudoephedrine HCl 30mg)/5ml

INTRAVENOUS DRIP B05BA03
Dextrose anhydrous or monohydrate Eq. 

to 10 g Dextrose/100 ml

INTRAVENOUS DRIP B05CX03
Dextrose anhydrous or monohydrate 

Eq. to 20 g Dextrose/100 ml

INTRAVENOUS DRIP B05BA03
Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/ 100 ml

INTRAVENOUS DRIP B05BA03
Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/ 100 ml

INTRAVENOUS DRIP   B05CX01
Dextrose anhydrous or monohydrate 

Eq. to 50 g Dextrose/100 ml

INTRAVENOUS DRIP B05BB02

Dextrose 3.33% NaCl 0.3%         

Dextrose anhydrous or monohydrate Eq. 

to 3.33%  Dextrose/100 ml

INTRAVENOUS DRIP B05BB02

Dextrose 3.33% NaCl 0.3%          

Dextrose anhydrous or monohydrate Eq. 

to 3.33%  Dextrose/100 ml

INTRAVENOUS DRIP  B05BB02

Dextrose 5% NaCl 0.45%            

Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/100 ml

INTRAVENOUS DRIP  B05BB02

Dextrose 5% NaCl 0.45%            

Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/100 ml

INTRAVENOUS DRIP B05BB02

Dextrose 5% NaCl 0.9%            

Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/100 ml

INTRAVENOUS DRIP B05BB02

Dextrose 5% NaCl 0.9%            

Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/100 ml

INTRAVENOUS DRIP B05BB02

Dextrose 5% NaCl 0.9%            

Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/100 ml

INTRAVENOUS DRIP  B05BB02

Dextrose 5% NaCl 0.9%            

Dextrose anhydrous or monohydrate Eq. 

to 5 g Dextrose/100 ml



RECTAL N05BA01

For the management of 

selected, refractory, 

patients with epilepsy, 

on stable regimens of 

antiepileptic drugs 

(AEDs), who require 

intermittent use of 

diazepam to control 

bouts of increased 

seizure activity.

RECTAL N05BA01

ORAL N05BA01

ORAL N05BA01

RECTAL N05BA01

RECTAL N05BA01

ORAL N05BA01

PARENTERAL N05BA01

OPHTHALMIC S01BC03

TOPICAL D11AX18

ORAL M01AB05

ORAL M01AB05

RECTAL M01AB05

PARENTERAL M01AB05

ORAL M01AB05

RECTAL M01AB05

ORAL M01AB05

ORAL M01AB05

ORAL A03AA07

ORAL A03AA07

PARENTERAL A03AA07

ORAL A09AA Pancreatin+simethicone 40 mg

ORAL C01AA05

ORAL C01AA05

PARENTERAL C01AA05

ORAL N02CA01

ORAL N02CA01

TOPICAL C05AE

ORAL C08DB01

ORAL C08DB01

ORAL

ORAL D02AA

ORAL R06AA02

ORAL R06AA52
(Diphenhydramine HCl 12.5mg + 

Ammonium chloride 125mg) / 5ml

ORAL A07DA01
Diphenoxylate HCl 2.5mg+Atropine 

sulfate 25mcg

ORAL B01AC07

PARENTERAL B01AC07

ORAL B01AC07



INTRAVENOUS DRIP C01CA07 As HCL

ORAL A03FA03

ORAL A03FA03

ORAL N06DA02

ORAL N06DA02

PARENTERAL C01CA04

OPHTHALMIC S01EC03

OPHTHALMIC S01ED51
[Dorzolamide(As Hydrochloride) 2% + 

Timolol(As Maleate) 0.5%]

ORAL N06AA12

ORAL N06AA12

ORAL J01AA02

ORAL N06AX21

ORAL N06AX21

ORAL N06AX21

ORAL G03DB01

ORAL C09AA02

ORAL C09AA02

PARENTERAL B01AB05

PARENTERAL B01AB05

PARENTERAL R03CA02

PARENTERAL R03CA02

PARENTERAL C01CA24

PARENTERAL C01CA24

ORAL C03DA04

ORAL C03DA04

PARENTERAL B03XA01 Treatment of anemia 

PARENTERAL B03XA01 Treatment of anemia 

PARENTERAL B03XA01 Treatment of anemia 

PARENTERAL B01AC16

PARENTERAL B01AC16

ORAL N02CA72
Ergotamine tartrate 1mg+Caffeine 

100mg

TOPICAL D10AF02

TOPICAL D10AF02

TOPICAL D10AF02

ORAL J01FA01

ORAL J01FA01

ORAL N06AB10
Antidepressant, 

Anxiety disorder

PARENTERAL C07AB09

ORAL A02BC05

ORAL A02BC05

ORAL A02BC05

ORAL A02BC05

ORAL G03CA03  



PARENTERAL G03CA03

ORAL G03CA03

ORAL L02AA03
Treatment of Turner's 

syndrome

PARENTERAL N01AX07

ORAL R05CA10

(Guaifenesin 100mg + 

Chlorpheniramine maleate 2mg + 

Pseudoephedrine HCl 30 mg ) / 5ml

ORAL R05CA10

(Guaifenesin 100mg + Pseudoephedrine 

HCl 30 mg + Codeine phosphate 

10mg)/5ml

ORAL C10AX09

ORAL A02BA03

INTRAVENOUS DRIP A02BA03

ORAL A02BA03

ORAL C10AB05

ORAL C10AB05

PARENTERAL N01AH01

ORAL B03AA01

ORAL B03AA01

ORAL R06AX26

ORAL R06AX26

ORAL R06AX26

TOPICAL B06AA02
(Fibrinolysin 1U+Desoxyribonuclease 

666U)/g   Human

PARENTERAL L03AA02

Reduction in the 

duration of 

neutropenia, fever, 

antibiotic use, and 

hospitalization, 

following induction 

and consolidation 

treatment for acute 

myeloid leukemia.

Treatment of patients 

with AIDS who, in 

addition, are afflicted 

with cytomegalovirus 

retinitis and are being 

treated with 

ganciclovir.
ORAL G04CB01

ORAL G04CB01

ORAL C01BC04

ORAL J02AC01

ORAL J02AC01

ORAL J02AC01

ORAL J02AC01

PARENTERAL J02AC01

ORAL J02AC01

ORAL J02AC01

ORAL H02AA02



PARENTERAL V03AB25

TOPICAL D07AC04

TOPICAL D07AC04

OPHTHALMIC S01BA07

ORAL N06AB03

ORAL N06AB03

ORAL N06AB03

Treatment of body 

dysmorphic disorder in 

children

ORAL N05AB02

ORAL N05AB02

PARENTERAL N05AB02

ORAL N05CD01

RESPIRATORY R03BA05

RESPIRATORY R03BA05

NASAL R01AD08

RESPIRATORY R03BA05

ORAL N06AB08

ORAL N06AB08

ORAL B03BB01

ORAL B03BB01

PARENTERAL G03GA05

For the initiation and 

re-initiation of 

spermatogenesis in 

adult males with 

reproductive failure 

due to hypothalamic or 

pituitary dysfunction, 

hypogonadotropic 

hypogonadism.  

AMENDED indication 

6/27/00:  For the 

induction of 

spermatogenesis in 

men with primary 

testicular failure

PARENTERAL G03GA05

RESPIRATORY R03AC13

ORAL J01XX01

ORAL G01AX06

INTRAVENOUS DRIP C03CA01

ORAL C03CA01

ORAL N03AX12

Treatment of 

amyotrophic lateral 

sclerosis.

ORAL N03AX12

Treatment of 

amyotrophic lateral 

sclerosis.

PARENTERAL V08CA09



PARENTERAL V08CA01

ORAL C10AB04

ORAL C10AB04

ORAL J01MA15

PARENTERAL J01GB03

PARENTERAL J01GB03

OPHTHALMIC S01AA11

OPHTHALMIC S03AA06

PARENTERAL J01GB03

TOPICAL D01AE02
Crystal Violet  1 g + Ethanol 96%  (8-

10)ml + water qs to 100 ml

ORAL A10BB01
Type 2 Diabetes 

Mellitus

ORAL A10BB09
Type 2 Diabetes 

Mellitus

ORAL A10BB09
Type 2 Diabetes 

Mellitus

ORAL A10BB09
Type 2 Diabetes 

Mellitus

PARENTERAL H04AA01

RECTAL A06AX01

RECTAL A06AX01

INTRAVENOUS DRIP A04AA02

ORAL R05CA03

ORAL N05AD01

ORAL N05AD01

PARENTERAL N05AD01

PARENTERAL N05AD01

ORAL B03AE02
VIT. B12 15mcg+Ferrous Fumarate 350 

mg+VIT.C 150mg+Folic Acid 1mg

PARENTERAL B01AB01

OPHTHALMIC S01FA05

ORAL C02DB02

PARENTERAL C02DB02

ORAL C02DB02

ORAL C02DB02

ORAL C03AA03 Oedema, Hypertension

TOPICAL D07AA02

OPHTHALMIC S01BA02

TOPICAL D07AA02

ORAL H02AB09

PARENTERAL H02AB09

PARENTERAL H02AB09

RECTAL A07EA02

V03

ORAL P01BA02



PARENTERAL G03DA03

ORAL N05BB01

ORAL N05BB01

ORAL N05BB01

ORAL A03BB01

PARENTERAL A03BB01

TOPICAL M02AA13

ORAL M01AE01

ORAL M01AE01

ORAL M01AE01

ORAL M01AE01

ORAL M01AE01

PARENTERAL J01DH51
Imipenem(as Monohydrate) 500 mg +  

Cilastatin(as Sodium) 500 mg

ORAL N06AA02

ORAL N06AA02

ORAL N06AA02

TOPICAL D06BB10

RECTAL M01AB01

ORAL M01AB01

PARENTERAL J07BB01

PARENTERAL A10AB01

PARENTERAL A10AB30
Isophane Insulin 70% + Insulin Reg 

30%

PARENTERAL A10AE05

PARENTERAL A10AE01 Diabetes Mellitus

PARENTERAL A10AE04 Diabetes Mellitus

PARENTERAL A10AE01

PARENTERAL V08AB09

PARENTERAL V08AB02

RESPIRATORY R03BB01

RESPIRATORY R03BB01

RESPIRATORY R03BB01

RESPIRATORY R03AL01
(Ipratropium bromide 20 mcg + 

Fenoterol hydrobromide 50 mcg)/dose

RESPIRATORY R03AL02
(Ipratropium bromide 200 mcg + 

Salbutamol ( As sulfate ) 1 mg)/ml

INTRAVENOUS

INTRAVENOUS B03AC03

RESPIRATORY N01AB06

ORAL J04AC01

ORAL J04AC01

ORAL C01DA08

ORAL C01DA08

ORAL D10BA01

ORAL C04AA01

ORAL J02AC02



PARENTERAL N01AX03

TOPICAL D01AC08

TOPICAL D01AC08

ORAL J02AB02

OPHTHALMIC S01BC05

PARENTERAL M01AB15

OPHTHALMIC S01GX08

ORAL R06AX17

ORAL R06AX17

ORAL R06AX17

PARENTERAL C07AG01

ORAL A06AD11

ORAL J05AF05

ORAL N03AX09

ORAL N03AX09

ORAL N03AX09

ORAL A02BC03

ORAL A02BC03

OPHTHALMIC S01EE01

ORAL A16AA01

ORAL L02BG04

ORAL P02CE01

ORAL N03AX14

ORAL N03AX14

ORAL N04BA02
 Levodopa 100 mg+Benserazide (as 

Hydrochloride) 25

ORAL N04BA02
 Levodopa 200 mg+Benserazide (as 

Hydrochloride) 50

ORAL N04BA02
Levodopa 100 mg+Carbidopa (as 

Monohydrate) 10 mg

ORAL N04BA02
Levodopa 100 mg+Carbidopa (as 

Monohydrate) 25 mg

ORAL N04BA02
Levodopa 100 mg+Carbidopa (as 

Monohydrate) 25 mg

ORAL N04BA02
Levodopa 200 mg+Carbidopa (as 

Monohydrate) 50 mg

ORAL N04BA02
Levodopa 250 mg+Carbidopa (as 

Monohydrate) 25 mg

OPHTHALMIC S01AX19

ORAL J01MA12

INTRAVENOUS DRIP J01MA12

ORAL J01MA12

ORAL G03AC03

ORAL H03AA01

ORAL H03AA01

PARENTERAL C01BB01

PARENTERAL C01BB01

TOPICAL D04AB01

INTRASPINAL N01BB52 Lidocaine HCl 5%+Dextrose 7.5%



TOPICAL D04AB01

TOPICAL N01BB52

TOPICAL N01BB52

TOPICAL P03AB02

TOPICAL P03AB02

ORAL J01XX08

ORAL J01XX08

ORAL H03AA02

INTRAVENOUS DRIP B05BA02

INTRAVENOUS DRIP B05BA02

PARENTERAL A10BX07

ORAL C09AA03

ORAL C09AA03

ORAL C09AA03

ORAL N05AN01

ORAL A07DA03

ORAL A07DA03

ORAL R06AX13

ORAL R06AX13

ORAL N05BA06

ORAL N05BA06

ORAL C09CA01

ORAL C09CA01

ORAL C03AX01
 Losartan Potassium 50mg + 

Hydrochlorothiazide 12.5mg

ORAL C10AA02

TOPICAL D06BA03

ORAL A02AA04

ORAL A02AA04

PARENTERAL A12CC02

PARENTERAL A12CC02

PARENTERAL A12CC02

INTRAVENOUS DRIP B05BC01

INTRAVENOUS DRIP B05BC01

ORAL N06AA21

ORAL N06AA21

ORAL P02CA01

ORAL A03AA04

ORAL A03AA04

PARENTERAL G03AC06

Treatment of immune 

thrombocytopenic 

purpura.

ORAL G03DA02

ORAL M01AG01



ORAL L02AB01

Treatment of anorexia, 

cachexia, or an 

unexplained 

significant weight loss 

in patients with a 

diagnosis of acquired 

immune deficiency 

syndrome.

ORAL V08AA01

ORAL M01AC06

ORAL M01AC06

ORAL N06DX01

ORAL N06DX01

PARENTERAL J01DH02

 Management of acute 

pulmonary 

exacerbations, in 

cystic fibrosis patients, 

due to respiratory tract 

infection with 

susceptible organisms.

PARENTERAL J01DH02

 Management of acute 

pulmonary 

exacerbations, in 

cystic fibrosis patients, 

due to respiratory tract 

infection with 

susceptible organisms.

RECTAL A07EC02

RECTAL A07EC02

ORAL A07EC02

RECTAL A07EC02

ORAL A07EC02

ORAL A07EC02

ORAL A07EC02

ORAL A07EC02

ORAL A10BA02

ORAL A10BA02

ORAL A10BA02

ORAL A10BA02

ORAL A10BD11
Metformin HCL 500 mg + Sitagliptin 

50 mg

ORAL A10BD11
Metformin HCL 1000 mg + Sitagliptin 

50 mg

PARENTERAL N07BC02

ORAL H03BB02

PARENTERAL M03EA03



ORAL M03EA03

ORAL L01BA01

TOPICAL M02AC

ORAL C02AB02

PARENTERAL V03AB17

ORAL G02AB01

PARENTERAL G02AB01

PARENTERAL H02AB04

PARENTERAL H02AB04

PARENTERAL H02AB04

PARENTERAL H02AB04

ORAL G03BA02

ORAL A03FA01

ORAL A03FA01

ORAL A03FA01

PARENTERAL A03FA01

ORAL C07AB02

ORAL C07AB02

ORAL C07AB02

ORAL C07AB02

ORAL C07AB02

TOPICAL D06BX01

Treatment of grade III 

and IV, anaerobically 

infected, decubitus 

ulcers.

Treatment of acne 

rosacea.

VAGINAL G01AF01

ORAL P01AB01

ORAL P01AB01

INTRAVENOUS DRIP J01XD01

VAGINAL G01AF01

VAGINAL G01AF01

TOPICAL D01AC02

VAGINAL G01AF04

VAGINAL G01AF04



PARENTERAL N05CD08

Treatment of bouts 

of increased seizure 

activity in selected 

refractory patients 

with epilepsy who are 

on stable regimens of 

anti-epileptic drugs 

and who require 

intermittent use of 

midazolam

PARENTERAL N05CD08

Treatment of bouts 

of increased seizure 

activity in selected 

refractory patients 

with epilepsy who are 

on stable regimens of 

anti-epileptic drugs 

and who require 

intermittent use of 

midazolam

ORAL C01CA17

PARENTERAL C01CE02

TOPICAL D11AX01 Androgenetic Alopecia

TOPICAL D11AX01 Androgenetic Alopecia

ORAL G02AD06

Treatment of 

intrauterine fetal death 

not accompanied by 

complete expulsion of 

the products of 

conception in the 

second and third 

trimesters of 

pregnancy.

NASAL R01AD09

TOPICAL D07AC13

TOPICAL D07AC13

ORAL R03DC03

ORAL R03DC03



ORAL R03DC03

PARENTERAL N02AA01                                                                                                          

INTRAVENOUS A11AE

(Vit.B1 2.5mg + Vit.B2 3.6mg + Vit. B6 

4mg + Vit. B12 5mcg + Niacin 40mg + 

Pantothenic Acid 15mg + Biotin 60mcg 

+ Vit.C 100mg+Folic Acid 

400mcg)/10ml    INTERAVENOUS

ORAL A11AA

Vit.A 25000 IU+Vit.B1 20 mg+Vit.B2 

5mg+Nicotinamide50 mg+Vit.B6 

10mg+Vit.B12 5mcg+Vit.C 

150mg+Biotin 0.25mg+Vit.D 1000IU+ 

Vit.E 10mg(IU)+Folic Acid 

1mg+Calcium Pantothenate 11.6mg+Ca 

100mg +Mg(As MgO) 5mg +Mn 

0.5mg+Mo 0.1mg+Iron 10mg+Zn 

0.5mg+P 77.27mg+Cu
NASAL R01AX06

TOPICAL D06AX09

ORAL J01MB02

ORAL J01MB02

PARENTERAL V03AB15

PARENTERAL A14AB01

PARENTERAL A14AB01

NASAL R01AA08

OPHTHALMIC S01GA01

OPHTHALMIC S01GA51
Naphazoline HCl 0.05%+Antazoline 

Phosphate 0.5%

ORAL M01AE02

ORAL M01AE02

RECTAL M01AE02

ORAL M01AE02

PARENTERAL N07AA01

PARENTERAL N07AA01

ORAL C01DX16

ORAL C01DX16

ORAL C10AD02

ORAL C04AC01

ORAL C10AD02

ORAL C08CA05

ORAL C08CA05

INTRAVENOUS DRIP C08CA06

ORAL C08CA06

ORAL N05CD02

ORAL J01XB01

ORAL J01XE01

TOPICAL D09AA03

TOPICAL C01DA02

ORAL C01DA02



PARENTERAL C01DA02

ORAL C01DA02

PARENTERAL C02DD01

Treatment and 

prevention of cerebral 

vasospasm following 

subarachnoid 

hemorrhage.

PARENTERAL C01CA03

ORAL N06AA10

ORAL N06AA10

VAGINAL G01AA01

TOPICAL D01AA01

LOCAL ORAL A07AA03

PARENTERAL H01CB02

Treatment of 

acromegaly.

Treatment of diarrhea 

associated with 

vasoactive intestinal 

peptide tumors 

(VIPoma).

Treatment of severe 

diarrhea and flushing 

associated with 

malignant carcinoid 

tumors.
ORAL J01MA01

OPHTALMIC  S01AE01

ORAL N05AH03

ORAL N05AH03

OPHTALMIC S01GX09

ORAL A02BC01

ORAL A04AA01

A04AA01

ORAL A08AB01

ORAL J05AH02

ORAL N05BA04

ORAL G04BD04

ORAL N02AA05

ORAL N02AA05

NASAL S01GA04

NASAL S01GA04

ORAL A14AA05



PARENTERAL H01BB02

PARENTERAL H01BB02

ORAL A09AA02

PARENTERAL M03AC01

ORAL A02BC02

ORAL A02BC02

ORAL A02BC02

INTRAVENOUS DRIP A02BC02

ORAL A02BC02

ORAL A02BC02

PARENTERAL G04BE02

ORAL N06AB05

ORAL R06AB54
(Chlorpheniramine Maleate 0.67mg + 

Pseudoephedrine HCl 10 mg)/5ml

ORAL M01CC01

PARENTERAL J01CE01

PARENTERAL J01RA01

PARENTERAL J01CE01

PARENTERAL J01RA01

PARENTERAL J01RA01
Potassium Penicillin G 200,000U+ 

Procaine Penicillin G 600,000U

ORAL J01RA01

ORAL J01RA01

ORAL J01RA01

ORAL C04AD03

TOPICAL P03AC04

ORAL N05AB03

ORAL N05AB03

ORAL N05AB03

PARENTERAL N02AB02

PARENTERAL N02AB02

ORAL G04BX06

ORAL N03AA02

PARENTERAL N03AA02

ORAL N03AA02

ORAL N03AA02

OTIC D08AE03 Phenol  6.4 g + Glycerin qs 100 g

NASAL R01AA04

NASAL R01AA04

NASAL R01AA04

NASAL R01AA04

OPHTHALMIC S01GA55



OPHTHALMIC S01GA55
Phenylephrine HCl 0.12%+ Zinc Sulfate 

0.25%

TOPICAL D03

ORAL N03AB02

ORAL N03AB02

ORAL N03AB52
Phenytoin Sodium 100mg+ 

Phenobarbital  50mg
OPHTHALMIC S01EB01

OPHTHALMIC S01EB01

ORAL A10BG03

ORAL A10BG03

PARENTERAL J01CR05
Piperacillin (as Sodium ) 2g + 

Tazobactam (as Sodium ) 250mg

PARENTERAL J01CR05
Piperacillin (as Sodium ) 3g + 

Tazobactam (as Sodium ) 375mg

PARENTERAL J01CR05
Piperacillin (as Sodium ) 4g + 

Tazobactam (as Sodium ) 500mg

ORAL N06BX03

ORAL N06BX03

ORAL L04AX05
Idiopathic Pulmonary 

Fibrosis

TOPICAL M02AA07

ORAL M01AC01

PARENTERAL M01AC01

PARENTERAL J07AL02

PARENTERAL J07AL02

ORAL A06AD15

OTIC S02AA11

(Polymyxin B sulfate 10,000 U + 

Neomycin Sulfate 5 mg + 

Hydrocortisone 10 mg)/1 ml

ORAL A12BA01

INTRAVENOUS DRIP B05XA01

TOPICAL D08AG02

VAGINAL G01AX11

TOPICAL D08AG02

VAGINAL D08AG02

TOPICAL D09AA09
Ethanol 300ml/L+ Povidone Iodine 

100mg/ml

ORAL N04BC05

ORAL N04BC05

ORAL N04BC05

ORAL C02CA01

ORAL C02CA01

OPHTHALMIC S01BA04

ORAL H02AB06



ORAL H02AB06

ORAL N03AX16

ORAL N03AX16

ORAL N03AX16

ORAL N03AX16

ORAL N03AA03

ORAL N03AA03

PARENTERAL C01BA02

ORAL C01BA02

VAGINAL or ORAL G03DA04

 VAGINAL G03DA04

VAGINAL or ORAL G03DA04

PARENTERAL G03DA04

VAGINAL or RECTAL G03DA04

ORAL R06AD02

PARENTERAL R06AD02

ORAL R06AD02

PARENTERAL N01AX10

PARENTERAL N01AX10

PARENTERAL N01AX10

PARENTERAL C07AA05

ORAL C07AA05

ORAL C07AA05

ORAL C07AA05

ORAL H03BA02

PARENTERAL V03AB14

ORAL R01BA02

ORAL N07AA02

ORAL  N05AH04 Antipsychotic

ORAL  N05AH04 Antipsychotic

ORAL G03XC01

Reduction of the risk 

of breast cancer in  

postmenopausal 

women

ORAL A02BA02

PARENTERAL A02BA02

ORAL A02BA02

PARENTERAL N01AH06

ORAL A10BX02

ORAL A10BX02

ORAL A10BX02

INTRAVENOUS DRIP B05BB01
(Na+130mEq + Ca++3mEq + K +4mEq 

+ Cl-109mEq + Lactate 28mEq)/L

INTRAVENOUS DRIP B05BB01
(Na+147mEq + Ca++ 4.5mEq + 

K+4mEq +Cl-156mEq)/L

PARENTERAL B05BB01
(Na+147mEq + Ca++ 4.5mEq + 

K+4mEq +Cl-156mEq)/L

INTRAVENOUS DRIP B05BB01
(Na+147mEq + Ca++ 4.5mEq + 

K+4mEq +Cl-156mEq)/L



ORAL M05BA07

ORAL N05AX08

ORAL N05AX08

ORAL N05AX08

ORAL B01AF01 Vein Thrombosis

ORAL B01AF01 Vein Thrombosis

ORAL B01AF01 Vein Thrombosis

ORAL N06DA03

ORAL N06DA03

ORAL N06DA03

ORAL N02CC04

ORAL C10AA07

ORAL C10AA07

ORAL C10AA07

PARENTERAL R03CC02

RESPIRATORY R03AC02

ORAL R03CC02

RESPIRATORY R03AC02

RESPIRATORY R03AK04
Salbutamol 100 mcg+Beclomethasone 

Dipropionate 50 mcg

RESPIRATORY R03AC12

RESPIRATORY R03AK06
Salmeterol (as Xinafoate) 25mcg 

+Fluticasone Propionate 250mcg

RESPIRATORY R03AK06
Salmeterol(as Xinafoate) 25mcg + 

Fluticasone Propionate 125mcg

RESPIRATORY R03AK06
Salmeterol(as Xinafoate) 50mcg + 

Fluticasone Propionate 100mcg /dose

ORAL N04BD01

As an adjuvant to 

levodopa and 

carbidopa treatment of 

idiopathic Parkinson's 

disease (paralysis 

agitans), 

postencephalitic 

Parkinsonism, and 

symptomatic 

Parkinsonism.
ORAL N06AB06

ORAL N06AB06

ORAL V03AE02

RESPIRATORY N01AB08

ORAL G04BE03

ORAL G04BE03



TOPICAL D06BA01

ORAL A07D

OPHTHALMIC S01XA
Yellow soft paraffin 80 g + Wool fat 10 

g + Liquid paraffin q.s. 100 g

ORAL C10AA01

ORAL C10AA01

ORAL C10AA01

ORAL A10BH01
Type 2 Diabetes 

Mellitus

ORAL A10BH01
Type 2 Diabetes 

Mellitus

ORAL A10BH01
Type 2 Diabetes 

Mellitus

ORAL A10BD07
Sitagliptin (as Phosphate) 50 mg+ 

Metformin Hydrochloride 500 mg

Type 2 Diabetes 

Mellitus

ORAL A10BD07
Sitagliptin (as Phosphate) 50 mg+ 

Metformin Hydrochloride 1000 mg

Type 2 Diabetes 

Mellitus

PARENTERAL B05XA02

PARENTERAL B05XA02

INTRAVENOUS DRIP B05XA03 Half Saline

INTRAVENOUS DRIP B05XA03 Half Saline

NASAL R01AX

NASAL R01AX

NASAL R01AX

INTRAVENOUS DRIP B05XA03

INTRAVENOUS DRIP B05XA03

PARENTERAL B05XA03

INTRAVENOUS DRIP B05XA03

PARENTERAL B05XA03

PARENTERAL B05XA03

IRRIGATION B05CB01

NASAL & OPHTHALMIC S01XA

INTRAVENOUS DRIP B05XA03

INTRAVENOUS DRIP B05XA03

OPHTHALMIC S01XA03

OPHTHALMIC S01XA03

V03

ORAL V03AE01

ORAL G04BD080

ORAL G04BD080

ORAL A06AD18

ORAL C07AA07

ORAL C03DA01

ORAL C03DA01

PARENTERAL B01AD01

PARENTERAL M03AB01

ORAL A02BX02



PARENTERAL N01AH03

PARENTERAL N01AH03

OPHTHALMIC S01AB04

OPHTHALMIC S01AB04

ORAL J01EC02

For use in combination 

with pyrimethamine 

for the treatment of 

Toxoplasma gondii

encephalitis in patients 

with and without 

AIDS.

ORAL A07EC01

ORAL N02CC01

ORAL N02CC01

ORAL N02CC
sumatriptan (As Succinate) 85 

mg+naproxen Sodium 500 mg

ORAL G04BE08

Erectil Dysfunction, 

Benign Prostatic 

Hyperplasia

ORAL G04BE08

Treatment of 

pulmonary arterial 

hypertension

ORAL L02BA01

ORAL L02BA01

ORAL G04CA02

ORAL G04CA02

PARENTERAL J01XA02

PARENTERAL J01XA02

ORAL G04CA03

ORAL G04CA03

TOPICAL D01AE15

TOPICAL D01AE15

PARENTERAL G03BA03

PARENTERAL G03BA03

PARENTERAL J06AA02

PARENTERAL J06BB02

ORAL N05AK01

Treatment of 

Huntington's disease.

Treatment of 

moderate/severe 

tardive dyskinesia.

OPHTHALMIC S01AA09

PARENTERAL N01BA03

PARENTERAL H01AA02



OPHTHALMIC S01AA06

TOPICAL D06AA04

ORAL J01AA07

ORAL R03DA04

ORAL R03DA04

ORAL R03DA54
(Theophylline anhydrous 50 

mg+Guaifenesin 30 mg) / 5 ml

PARENTERAL N01AF03

PARENTERAL N01AF03

ORAL N05AC02

ORAL N05AC02

OPHTHALMIC S01ED01

RESPIRATORY R03BB04

ORAL M03BX02

Treatment of spasticity 

associated with 

multiple sclerosis and 

spinal cord injury.

ORAL M01AB03

ORAL G04BD07

ORAL G04BD07

ORAL N03AX11
Treatment of Lennox-

Gastaut syndrome.

ORAL N03AX11
Treatment of Lennox-

Gastaut syndrome.

ORAL N03AX11
Treatment of Lennox-

Gastaut syndrome.

ORAL N02AX02

Treatment of painful 

HIV-associated 

neuropathy

ORAL N02AX02

ORAL N02AX02

ORAL N02AX02

PARENTERAL N02AX02

Treatment of painful 

HIV-associated 

neuropathy

PARENTERAL B02AA02

Treatment of patients 

undergoing 

prostatectomy where 

there is hemorrhage or 

risk of hemorrhage as 

a result of increased 

fibrinolysis or 

fibrinogenolysis.

Treatment of 

hereditary 

angioneurotic edema.
ORAL B02AA02

ORAL N06AX05

TOPICAL D10AD04

TOPICAL D07AB09



TOPICAL D07AB09

ORAL A01AC01

PARENTERAL R03BA06

TOPICAL D07BB03

(Triamcinolone Acetonide 1mg + 

Neomycin (As Sulfate) 2.5mg +Nystatin 

100,000 U) / g

ORAL N05AB06

INTRAMUSCULAR N05AB06

ORAL N05AB06

ORAL N05AB06

ORAL N05AB06

ORAL N04AA01

ORAL N06AA06

VAGINAL G01AE10
Sulfathiazole 172.5 mg+Sulfacetamide 

143.75 mg+Sulfabenzamide 184 mg

VAGINAL G01AE10
Sulfathiazole 3.42 %+Sulfacetamide 

2.86 %+Sulfabenzamide 3.7%

PARENTERAL L02AAE04

For use in the 

palliative treatment of 

advanced ovarian 

carcinoma of epithelial 

origin.

OPHTHALMIC S01FA06

OPHTHALMIC S01FA06

PARENTERAL V04CF01

INTRAMUSCULAR G03GA04

For the initiation and 

re-initiation of 

spermatogenesis in 

adult males with 

reproductive failure 

due to hypothalamic or 

pituitary dysfunction, 

hypogonadotropic 

hypogonadism.

ORAL A05AA02

Management of the 

clinical signs and 

symptoms associated 

with primary biliary 

cirrhosis.

ORAL A05AA02

Management of the 

clinical signs and 

symptoms associated 

with primary biliary 

cirrhosis.

ORAL J05AB11

ORAL J05AB11

PARENTERAL N03AG01

ORAL N03AG01

ORAL N03AG01

ORAL N03AG01

PARENTERAL N03AG01



ORAL N03AG01

ORAL N03AG01
Sodium Valproate 333mg+ Valproic 

Acid 145mg

ORAL C09CA03

ORAL C09CA03

ORAL C09CA03

ORAL C09CA03

PARENTERAL J01XA01
Glycopeptide 

antibacterial

PARENTERAL H01BA01

ORAL N06AX16

ORAL N06AX16

ORAL N06AX16

ORAL N06AX16

ORAL N06AX16

ORAL N06AX16

PARENTERAL C08DA01

ORAL C08DA01

ORAL A11CA01

ORAL A11CA01

OPHTHALMIC S01XA02

ORAL A11CA01

ORAL A11CA01

PARENTERAL A11CA01

TOPICAL A11CB (Vit. A 850 IU+Vit. D 85 IU) / g

PARENTERAL A11EA

(Vit.B1 10 mg + Vit.B2 4 mg + Vit.B6  

4 mg + Dexpanthenol 6 mg + 

Nicotinamide 40 mg)/2ml

ORAL A11DA01

ORAL A11DA01

PARENTERAL B03BA01

PARENTERAL B03BA01

PARENTERAL B03BA01

PARENTERAL A11HA02

ORAL A11HA02

PARENTERAL A11GA01

PARENTERAL A11CC05

ORAL A11CC05

ORAL A11CC05

ORAL A11CC05

ORAL A11CC05

PARENTERAL A11HA03

PARENTERAL B02BA01

PARENTERAL B02BA01

ORAL B01AA03

PARENTERAL V07

TOPICAL D02AB

PARENTERAL M05BA08



ORAL N05CF02

ORAL N05CF02



سطح دسترسی نام تجاری

Access level Brand

OTC medicines

Hospital use only TYLOPHEN
OTC medicines

OTC medicines

OTC medicines

OTC medicines

OTC medicines

OTC medicines

OTC medicines

OTC medicines

OTC medicines

OTC medicines
ACETAGEL, 

ACETAPEARL

OTC medicines
ACETAGEL, 

ACETAPEARL

OTC medicines
NOVAFN, RABIFEN, 

MEGAFEN, ACIFEN

OTC medicines

ACETAGEL - C

ACETAGEL - C

OTC medicines

OTC medicines

Hospital use only Nebulizer

Hospital use only

FLUMUCIL, HEXAL



 

Hospital use only

OTC medicines

The combinations to be exist in 

international Pharmacopoeia , 

if 120 mg Pseudoephedrine is 

in formulation it would be 

extended release

Hospital use only

FOSOMAX, 

OSTEOFOS

Hospital use only

OTC medicines

OTC medicines

OTC medicines

OTC medicines



Hospital use only

Hospital use only

Hospital use only

Hospital use only

Hospital use only

for local production only

Hospital use only FUNGIZON
 

Hospital use only RhoGAM

OTC medicines

OTC medicines

OTC medicines



Hospital use only

OTC medicines TEARLOSE 

OTC medicines SNO TEARS

OTC medicines
ARTELAC 

ADVANCED

OTC medicines ARTELAC 

OTC medicines

ASMAVIT

Hospital use only

Hospital use only

ALLERGODIL

ZITHROMAX

sachet



HFA Only

Extrafine Beclomethasone

w/w or w/v

w/w or w/v

Hospital use only SURVANTA

BETASERC, 

ACTOSERC



Orphan medicines

OTC medicines

OTC medicines

OTC medicines

CONCOR

CONCOR

CONCOR

DYSPORT

Orphan medicines

AZOPT

COSOPT

OTC medicines

OTC medicines

SYMBICORT

SYMBICORT

Hospital use only

Hospital use only

Hospital use only

WELLBAN, ZYBAN

OTC medicines

DOSTINEX

Hospital use only

OTC medicines

OTC medicines

DAIVONEX



TEGRETOL

TEGRETOL

TEGRETOL

TEGRETOL

HEMABATE

CORYOL

CORYOL

CORYOL

CANSIDAS

Hospital use only

Hospital use only

Hospital use only

Hospital use only

Hospital use only

Hospital use only

Hospital use only

Hospital use only

Hospital use only

CELEBREX



CELEBREX

CETROTIDE

OTC medicines

OTC medicines

OTC medicines

sachet

H.C.G

MIMPARA

Hospital use only

Hospital use only

Hospital use only

KLACID

KLACID

FROMILID

Hospital use only

OTC medicines

DALAVAG

Hospital use only

DALAVAG



DALAVAG - C

PLAVIX, ZYLT, OSVIX

OTC medicines

OTC medicines

OTC medicines

for local production only



Hospital use only COLISTIN

EQUIN

EQUIN

EQUIN

With obstetricians prescriptions 

only

With obstetricians and General 

Practitioners prescriptions only

Hospital use only

For local prodcution only 

For local prodcution only 

With obstetricians and General 

Practitioners prescriptions only

PRADAXA

PRADAXA

Hospital use only



OTC medicines

OTC medicines GELOCAUGH

OTC medicines

OTC medicines

OTC medicines



OTC medicines

Hospital use only

OTC medicines

Hospital use only

OTC medicines

OTC medicines

Hospital use only



Hospital use only

ARICEPT, YASNAL

ARICEPT, YASNAL

Hospital use only

COSOPT

DUPHASTON

Bulk medicines

Hospital use only   

Hospital use only   

Hospital use only   

INTEGRILIN

INTEGRILIN

CIPRALEX

Hospital use only   



Hospital use only

OTC medicines

OTC medicines

OTC medicines

Hospital use only

40 mg Fe 2+(Elemental)/5ml

100 mg Fe 2+(base)

OTC medicines TELFAST, FASTOVER

OTC medicines TELFAST, FASTOVER

OTC medicines TELFAST, FASTOVER

ELASE

NEOPOGEN

Hospital use only.



Hospital use only

GONAL F, PUREGON

GONAL F, PUREGON

FORADIL

volume of  25 ml is for 

Hospital use only

GADAVIST



MAGNEVIST

FACTIVE

Hospital use only

 for local production only ; in 

sodium chloride 0.9% 

(premixed)

DIAMICRON

DIAMICRON

DIAMICRON

Hospital use only 

OTC medicines

OTC medicines

OTC medicines

OTC medicines

Hospital use only

APO

Hospital use only

APO

APO

Bulk medicines



PROLUTON

OTC medicines

OTC medicines GELOFEN

OTC medicines

GELOFEN

Hospital use only

ALDARA

vaccine

70/30

LEVEMIR

LANTUS

LANTUS

NPH

VISIPAQUE

OMNIPAQUE

ATROVENT

Nebulisation

ATROVENT 

COMPOUND

DAULIN

Hospital use only FERINJECT

Hospital use only VENOFER

Hospital use only



Hospital use only

Hospital use only

ZADITEN

ZADITEN

Hospital use only

BIOVUDINE

LAMICTAL

LAMICTAL

LAMICTAL

XALATAN

LEVEBEL, KEPPRA

LEVEBEL, KEPPRA

MADOPAR

MADOPAR

for local production only 

Hospital use only

for local production only 

OTC medicines

L-THYROXIN

L-THYROXIN

Hospital use only

Hospital use only

OTC medicines

Hospital use only



10%

OXATENT, ZYVOX

OXATENT, ZYVOX

INTRALIPIDE, 

Lipofundin

Hospital use only SMOFLIPID

VICTOZA

OTC medicines

OTC medicines

LOSAVER, LOSAR

LOSAVER, LOSAR

 eq to 85 mg ( Base )/g

OTC medicines

250 mg elemental

Hospital use only

Hospital use only

OTC medicines

COLOFAC

COLOFAC

With obstetricians and General 

Practitioners prescriptions only



MEGACE

UROGRAFIN

MOBIC

MOBIC

 Hospital use only

Hospital use only

ASACOL

ASACOL

ASACOL

ASACOL

ASACOL

ASACOL

ASACOL

ASACOL

GLUCOPHAGE, APO

GLUCOPHAGE, APO

ZIPMET

ZIPMET

Hospital use only



OTC medicines

Hospital use only

DEPO-MEDROL

Hospital use only

METOHEXAL

METOHEXAL

METORAL 

METOHEXAL

Hospital use only



Hospital use only

Hospital use only

Hospital use only; 

Orphan medicines
GUTRON

Hospital use only

OTC medicines

OTC medicines

Hospital use only

With obstetricians 

prescriptions only,  

CYTOTEC

NASONEX, 

RESTANEX, 

ASMANEX

SINGULAR, 

MELUKAST

SINGULAR, 

MELUKAST



SINGULAR, 

MELUKAST

Hospital use only
 for local production only; 

Without preservative

Hospital use only
With pediatricians 

prescriptions only

Hospital use only

PROXAGEL

Hospital use only

Hospital use only

ADANCOR

ADANCOR

Hospital use only NIMOTOP

NIMOTOP

SUSTAC, NITROMINT



Hospital use only

SUSTAC, NITROMINT

NIPRIDE

Hospital use only

Hospital use only

VENUSTAT
For Health Dept. of 

MOH only
TAMIFLU

Narcotic medicines; 

Should be labelled as 

under control 

medicines
Narcotic medicines; 

Should be labelled as 

under control 

medicines

for local production only

for local production only



Hospital use only

Hospital use only

OTC medicines

Hospital use only

PANTAZOL, 

NOLPAZA

PANTAZOL, 

NOLPAZA

PANTAZOL, 

NOLPAZA

PANTAZOL, 

NOLPAZA

PANTAZOL, 

NOLPAZA

Hospital use only

PAXIL

OTC medicines

TRENTAL

OTC medicines

Hospital use only

Hospital use only

Hospital use only

OTC medicines

OTC medicines

OTC medicines

OTC medicines

OTC medicines



Hospital use only
TAZAR, 

TAZOBACTAM

Hospital use only
TAZAR, 

TAZOBACTAM

Hospital use only
TAZAR, 

TAZOBACTAM

Orphan medicines

OTC medicines

Hospital use only

Polysaccharide cojugate 

adsorbed (13 Valents)

Polysaccharide adsorbed (23 

Valents)

Macrogol 3350

Potassium Chloride 0.3 % in 

Dextrose 5 %

OTC medicines ;  

Surgical Scrub

OTC medicines

OTC medicines

OTC medicines

OTC medicines

SIFROL

SIFROL

SIFROL



Hospital use only

CYCLOGEST

CYCLOGEST

CYCLOGEST

CYCLOGEST

Hospital use only

Hospital use only

Hospital use only

Hospital use only

MESTINON

Hospital use only



ACTONEL

XARELTO, AXABI, 

CLATOVER

XARELTO, AXABI, 

CLATOVER

XARELTO, AXABI, 

CLATOVER

EXELON

EXELON

EXELON

Hospital use only

ASTHALIN

ZOLOFT, ASENTRA

ZOLOFT, ASENTRA

RENAGEL, RENVELA, 

FOSEAL

ERECTO, VIAGRA

ERECTO, VIAGRA



OTC medicines

OTC medicines

OTC medicines

ZIPTIN

ZIPTIN

ZIPTIN

ZIPMET

ZIPMET

Hospital use only

Hospital use only

Hospital use only

Hospital use only

OTC medicines

OTC medicines

OTC medicines

OTC medicines

Hospital use only

Hospital use only

Bulk medicines

URINACIN, VESICARE

URINACIN, VESICARE

sachet

Hospital use only

Hospital use only

OTC medicines



Hospital use only

Hospital use only

MIGREXTRA

CIALIS

CIALIS

OMNIC, FLOMAX, 

PROTRAL

OMNIC, FLOMAX, 

PROTRAL
With infectious diseases 

specialists  prescriptions 

only

TARGOSID, TICOSIN

With infectious diseases 

specialists  prescriptions 

only

TARGOSID, TICOSIN

OTC medicimes

OTC medicimes

 Hospital use only

 Hospital use only
With ZINC PHOSPHATE 

COMPLEX



OTC medicines

Hospital use only

Hospital use only

SPIRIVA, KP-TIOVA

DETROL

DETROL

TOPAMAX

TOPAMAX

TOPAMAX ورود به فهرست

Hospital use only

Hospital use only



TRIAMHEXAL

DIFERELIN, 

DECAPEPTYL, 

MICROLERIN

H.M.G

URSOBIL

URSOBIL

for local production only

for local production only

Hospital use only DEPAKIN

Hospital use only



Eq with 125 mg Valproic Acid

DIOVAN, VALSACOR

DIOVAN, VALSACOR

DIOVAN, VALSACOR

DIOVAN, VALSACOR

Hospital use only

Hospital use only

for local production only ALVENTA

ALVENTA

ALVENTA

ALVENTA

ALVENTA

ALVENTA

Hospital use only

OTC medicines

OTC medicines

OTC medicines

Cyanocobalamin; Can be used 

Orally

Cyanocobalamin

Hospital use only Phytonadione

Hospital use only Phytonadione 

OTC medicines

ACLASTA




